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TEST SUMMARY

5.1.1 ANTENNA REQUIREMENT
RESULT: Passed

5.1.2 PEAK OUTPUT POWER
RESULT: Passed

5.1.3 20DB BANDWIDTH
RESULT: Passed

5.1.4 99% BANDWIDTH
RESULT: Passed

5.1.5 CONDUCTED SPURIOUS EMISSIONS MEASURED IN 100KHzZ BANDWIDTH
RESULT: Passed

5.1.6 SPURIOUS EMISSION
RESULT: Passed

517 FREQUENCY SEPARATION
RESULT: Passed

5.1.8 NUMBER OF HOPPING FREQUENCY
RESULT: Passed

5.1.9 TIME OF OCCUPANCY
RESULT: Passed

5.1.10 CONDUCTED EMISSIONS
RESULT: Passed

6.1.1 ELECTROMAGNETIC FIELDS
RESULT: Passed
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1. General Remarks

1.1 Complementary Materials

All attachments are integral parts of this test report. This applies especially to the
following appendix:
Appendix 1: Test Result

2. Test Sites

2.1 Test Facilities

Shenzhen Accurate Technology Co., Ltd.

F1, Bldg. A, Changyuan New Meterial Port, Keyuan Rd., Science & Industry Park Nanshan
District, Shenzhen 518057, P.R. China

FCC Registration No.: 752051
Test site Industry Canada No.: 5077A
The tests at the test site have been conducted under the supervision of a TUV engineer.




A TUVRheinland®

Produkte
Products

Prufbericht - Nr.: 17026608 001 Seite 5 von 54

Test Report No. Page 5 of 54

2.2 List of Test and Measurement Instruments

Table 1: List of Test and Measurement Equipment

K'.nd of Manufacturer Type S/N Callbrgted
Equipment until

Spurious emission and Radiated emission
Spectrum Analyzer Agilent E7405A MY45115511 | 2013-01-07
Test Receiver Rohde & Schwarz ESCS30 100307 2013-01-07
Bilog Antenna Schwarzbeck VULB9163 9163-323 2013-01-07
Loop Antenna Schwarzbeck FMZB1516 1516131 2013-01-07
Horn Antenna Schwarzbeck BBHA9120D 9120D-655 2013-01-07
50 Coaxial Switch Anritsu Corp MP59B 6200506474 | 2013-01-07
Pre-Amplifier Rohde & Schwarz 23'6;)11835 3791 2013-01-07
Radio Test Suite
Receiver Rohde & Schwarz ESPI 100396/003 | 2013-01-07
Conducted Emission
Test Receiver Rohde & Schwarz ESCS30 100307 2013-01-07
Artificial Mains | o hwarzbeck NLSK8126 8126431 2013-01-07
Network
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2.3 Traceability

All measurement equipment calibrations are traceable to NIM (National Institute of Metrology)
or where calibration is performed in other countries, to equivalent nationally recognized
standards organizations.

2.4 Calibration

Equipment requiring calibration is calibrated periodically by the manufacturer or according to
manufacturer’s specifications. Additionally all equipment is verified for proper performance on
a regular basics using in house standards or comparisons.

2.5 Measurement Uncertainty

The estimated combined standard uncertainty for radiated emissions and conducted
emissions measurements are +3dB.

2.6 Location of Original Data

The original copies of all test data taken during actual testing were attached at Appendix1 of
this report and delivered to the applicant. A copy has been retained in the TUV Rheinland
(Shenzhen) file for certification follow-up purposes.

2.7 Status of Facility Used for Testing

The Shenzhen Accurate Technology Co., Ltd. test facility located at F1, Bldg. A, Changyuan
New Meterial Port, Keyuan Rd., Science & Industry Park Nanshan District, Shenzhen 518057,
P.R. China is listed on the US Federal Communications Commission list of facilities approved
to perform measurements.
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3. General Product Information

3.1 Product Function and Intended Use

The EUTs are Bluetooth music receiver which wirelessly stream music from you iPhone, iPad,
or other Bluetooth-enabled device to your home stereo or other audio device.
Both models are identical in function, circuit design and components employed, except

different enclosure.

For details refer to the User Manual and Circuit Diagram.

3.2 Ratings and System Details

Table 2: Rating of EUT

Kind of Equipment:

Bluetooth Music Receiver

Type Designation:

RF-BTR212, BTR-1200

FCCID

BY4BTR212

IC

3780A-BTR212

Table 3: Technical Specification of EUT

Technical Specification

Value

Operating Frequency band

2402 — 2480 MHz

Channel separation

1MHz

Extreme Temperature Range

-10°C to +55°C

Operation Voltage

DC 5V (via AC/DC Adapter)

Modulation

FHSS, GFSK, 8PSK, 71/ 4DQPSK

Antenna Type

Internal Antenna, Non-User Replaceable

Antenna Gain

-3.7dBi

RF Output Power

0.00114W (0.55dBm)
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Table 4: Frequency hopping information

Technical Specification Description

Hereby we declare that the maximum frequency of this
device is: 2402-2480MHz. This is according the
Bluetooth Core Specification V2.1+EDR for devices
which will be operated in the USA. This was checked
during the Bluetooth Qualification tests (Test Case:
TRM/CA/04-E).

Example of a 79 hopping sequence in data mode:

Hopping Range

33,04,21,44,23,42,53,46,55,48,40,59,72,29,76,31,08,73,
07,75,09,45,60,39,58,13,47,11,77,52,35,50,65,54,67,56,
69,62,71,64, 7,25,27,66,57,70,74,61,78,63,10,41,05,43,
15,44,64,68,02,70,06,01,51,03,55,05,03,66,53,49,36,47,
The input bandwidth of the receiver is 1IMHz. In every
connection one Bluetooth device is the master and the
other one is the slave. The master determines the
hopping sequence. The slave follows this sequence.
Both devices shift between RX and TX time slot
according to the clock of the master.

Hopping Sequence

Additionally the type of connection is set up at the
beginning of the connection. The master adapts its
hopping frequency and its TX/RX timing according to the
packet type of the connection. Also the slave of the
connection will use these settings.

Receiver input bandwidth

Repeating of a packer has no influence on the hopping
sequence. The hopping sequence generated by the
master of the connection will be followed in any case.

That means a repeated packet will not be send on the
same frequency, it is send on the next frequency of the
hopping sequence.

3.3 Independent Operation Modes

The basic operation modes are:
A. Transmitting

1. Low channel

2. Middle channel

3. High channel

Standby

Receiving

Off

Cow
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3.4 Noise Generating and Noise Suppressing Parts

Refer to the Circuit Diagram.

3.5 Submitted Documents

- Bill of Material - Circuit Diagram
- PCB Layout - Instruction Manual
- Photo Document - Rating Label

- Technical Description
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4. Test Set-up and Operation Modes

4.1 Principle of Configuration Selection

The equipment under test (EUT) was configured to measure its maximum power level. The
test modes were adapted accordingly in reference to the instructions for use.

4.2 Test Operation and Test Software

Test operation refers to test setup in chapter 5. All testing were performed according
to the procedures in ANSI C63.4: 2003.
Due to models’ differences indicated in clause 3.1, full test was applied on model RF-

BTR212.

4.3 Special Accessories and Auxiliary Equipment

The EUT was tested with following accessories

Description Manufacturer

Type

Rating

AC/DC Adapter Rocketfish

S004LU0500060

Input: AC100-240V 50/60Hz

150mA

Output: DC5V 600mA
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4.4 Countermeasures to achieve EMC Compliance
The test sample which has been tested contained the noise suppression parts as described in

the Constructional Data Form or the Technical Construction File. No additional measures were
employed to achieve compliance.

4.5 Test Setup Diagram

Diagram of Measurement Configuration for Radiation Test

Ant. Tower

1-4m

EUT& 3m
Support Unj

Turn Tahle

Ground Plane

Test Receiver

N

B oa
o 4a
&4
Pa
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Diagram of Measurement Equipment Configuration for Mains Conduction Measurement

EUT &
Support stand
LISN
&0cI
|
Ground plane
Testreceive | |__|L—
S

Diagram of Measurement Equipment Configuration for Conducted Transmitter
Measurement

RF Cable
Test

Receiver EUT
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5. Test Results

5.1 Transmitter Requirement & Test Suites

5.1.1 Antenna Requirement

RESULT: Passed
Test date : 2012-07-02
Test standard : FCC Part 15.247(b)(4) and Part 15.203
RSS-Gen 7.1.4
Limit : the use of antennas with directional gains that do

not exceed 6 dBi

According to the manufacturer declared, the EUT has an internal antenna, the directional gain
of antenna is 0dBi, and the antenna connector is designed with permanent attachment and no
consideration of replacement. Therefore the EUT is considered sufficient to comply with the
provision.

Refer to EUT photo for details.
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5.1.2 Peak Output Power

RESULT:

Test date
Test standard

Basic standard
Limit
Kind of test site

Test setup

Test Channel
Operation Mode
Ambient temperature
Relative humidity
Atmospheric pressure

2012-07-03

FCC Part 15.247(b)(1)
RSS-210 A8.4 (2)
ANSI C63.4: 2003

1 Watt

Shielded room

Low/ Middle/ High
A

22°C

53%

101 kPa

Passed

Table 5: Test result of Peak Output Power, GFSK mod ulation
Channel Peak Output Power Limit
Channel Frequency
(MHz) (dBm) (W) (W)
Low Channel 2402 0.55 0.00114 0.125
Middle Channel 2441 0.53 0.00113 0.125
High Channel 2480 -0.43 0.00091 0.125
Remark: RBW is 1MHz
Table 6: Test result of Peak Output Power, 8DPSK mo  dulation
Channel .
Channel Frequency Peak Output Power Limit
(MHz) (dBm) (W) (W)
Low Channel 2402 -1.07 0.00078 0.125
Middle Channel 2441 -0.24 0.00095 0.125
High Channel 2480 -0.52 0.00089 0.125

Remark: RBW is 3MHz
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5.1.3 20dB Bandwidth

RESULT: Passed

Date of testing : 2012-07-02

Test standard : FCC Part 15.247(a)(1)
RSS-210 A8.1 (a)

Basic standard : ANSI C63.4: 2003

Kind of test site : Shielded room

Test setup

Test Channel : Low/ Middle/ High

Operation Mode : A

Ambient temperature : 22°C

Relative humidity : 52%

Atmospheric pressure : 101 kPa

Table 7: Test result of 20dB Bandwidth, GFSK modula  tion

Channel ZOdB Limit
Channel Frequency Bandwidth (MHz) Result
(MH2) (kHZz)
Low Channel 2402 834 / Pass
Mid Channel 2441 834 / Pass
High Channel 2480 840 / Pass

Table 8: Test result of 20dB Bandwidth, 8DPSK modul ation

Channel 20d|_3 Limit
Channel Frequency Bandwidth (MH2) Result
(MH2) (kHZz)
Low Channel 2402 1236 / Pass
Mid Channel 2441 1224 / Pass
High Channel 2480 1158 / Pass
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Test Plot of 20dB Bandwidth, GFSK modulation
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High Channel
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Test Plot of 20dB Bandwidth, 8DPSK modulation
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Middle Channel
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5.1.4 99% Bandwidth

RESULT: Passed
Date of testing : 2012-07-02

Test standard : RSS-Gen clause 4.6.1
Basic standard : ANSI C63.4: 2003
Kind of test site : Shielded room

Test setup

Test Channel : Low/ Middle/ High
Operation Mode : A

Ambient temperature : 22°C

Relative humidity : 52%

Atmospheric pressure : 101 kPa

Table 9: Test result of 99% Bandwidth, GFSK Modulat ion

Channel 99% Limit
Channel Frequency Bandwidth (MH2) Result
(MH2) (kHZz)
Low Channel 2402 936 / Pass
Mid Channel 2441 936 / Pass
High Channel 2480 942 / Pass

Table 10: Test result of 99% Bandwidth, 8DPSK Modul ation

Channel 99% Limit
Channel Frequency Bandwidth (MHz) Result
(MH2) (kHz)
Low Channel 2402 1194 / Pass
Mid Channel 2441 1170 / Pass
High Channel 2480 1176 / Pass
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Test Plot of 99% Bandwidth, GFSK Modulation
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[ 6 e M T2 -1szlii8 00 cn—n
B / N\
L1/ \ :

Favi ML

% 308

50

|--60

--80

Center 2.441 CHz 300 kHz/ Span 3 WHz
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High Channel

@ * RBW 100 kHz Marker 1 [T1]
VBW 300 kHz 3.93 dB n
Ref 15dBm “ Att 50 dB SWT 2.5 ms 2.480006000 GHz

OBW942.000000000 kHz
Temp T [TTOBW

; -1p.42 dB "
& |o /_\"fw\ 2.479526000 GHz

Temp 2 [T1 OBW

|-10

=

B

-12.58 dB n
| 10 T]/// M T2 480468000 Gk

L/ \
A il

50

|--60

--80

Center 2.48 CHz 300 kHz/ Span 3 WHz

Test Plot of 99% Bandwidth, GFSK Modulation

Low Channel

@ * RBW 100 kHz ~ Marker 1 [T1]
VBW 300 kHz 2.05 dB n

Ref 15dBm “ Att 50 dB SWT 2.5 ms 2.402000000 GHz

OBW 1]194000000 MHz
Temp T[TTOBW
-101.00 dB "
P 2.401406000 GHz
Temp 2 [T1 OBW
-11.41 dB n
| 10 " 12 402600000 Gk

. / \

|-10

s
3
£

v “‘\Wf
|--40 3DB
--50
|--60
- 70
--80

Center 2.402 CHz 300 kHz/ Span 3 WHz
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Middle Channel

% “RBW 100 kHz ~ Marker 1 [T1]
VBW 300 kHz 2.74 dB m

Ref 15dBm “ Att 50 dB SWT 2.5 ms 2.441006000 GHz

OBW 1/170000000 MHz

10 Temp T[TT OBW
! -9.12 dB m
— /\//‘KJ\ 2.440412000 GHz
*/ \’ Temp 2 [T1 OBW

WZ -9.22 dB "
10 2| 441582000 Gk
» A \4

M - sy
|--40 3DB
|--50
|--60
|- 70
|--80
Center 2.441 CGHz 300 kHz/ Span 3 NMHz
High Channel
* RBW 100 kHz Marker 1 [T1]
VBW 300 kHz 2.16 dB m
Ref 15 dBm * Att 50 dB SWT 2.5 ms 2.480000000 GHz
OBW 1/176000000 MHz
10 Temp L[TT OBW
-1p.18 dB "
1 PR NS 2.479406000 GHz
Uf \v Temp 2 [T1 OBW

. WZ -9.73 dB n
10 480582000 G

e e

40

50

|--60

--80

Center 2.48 CHz 300 kHz/ Span 3 WHz
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5.1.5 Conducted spurious emissions measured in 100k Hz
Bandwidth

RESULT: Passed
Date of testing : 2012-07-02
Test standard : FCC part 15.247(d)
RSS-210 A8.5
Basic standard : ANSI C63.4: 2003
Limit : 20dB (below that in the 100kHz bandwidth within

the band that contains the highest level of the
desired power);

In addition, radiated emissions which fall in the
restricted bands, must also comply with the radiated
emission limits specified in 15.209(a)

Kind of test site : Shield room
Test setup

Test Channel : Low/ High
Operation mode : A

Ambient temperature : 22°C
Relative humidity : 52%
Atmospheric pressure : 101 kPa

All emissions are more than 50dB below fundamental, details refer to following test plot, and
compliance is achived as well.




A TUVRheinland®

Produkte
Products

Seite 24 von 54

Prifbericht - Nr.: 17026608 001 Page 24 of 54

Test Report No.

Test Plot of 100kHz Bandwidth of Frequency Band Edg

modulation

Low Channel, below 1GHz
% Agilenf  08:25:04 Jul 2, 2012

e, GFSK

Mkrl 385.7 MHz
-55.5 dBm

#Atten 20 dB

Stop 1 GHz
#Sweep 2.5 s (999 pts)

Amplitude
-55.5 dBm

Start 30 MHz
#Res BW 100 kHz

Marker Trace
1 (1)

#VBW 300 kHz
X Axis
385.7 MHz

Low Channel, above 1GHz

= Agilenf  08:23:16 Jul 2, 2012
Mkrl 2.395 GHz

3.112 dBm

Ref 10 dBm #Atten 20 dB

Stop 25 GHz

Start 1 GHz
#Sweep 2.5 s (999 pts)

#Res BW 100 kHz
Marker Trace X Axis Amplitude
1 1) 2.395 GHz 3.112 dBm
2 1) 4.800 GHz -40.57 dBm
3 1) 12.279 GHz -53.81 dBm
4 1) 25.000 GHz -53.62 dBm

#VBW 300 kHz
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Low Channel, Band Edge

Ref 15dBm

RBW 100 kHz
VBW 300 kHz

Att 50 dB SWT 10 ms

Marker 4 [T1]
-42.28 dB n
2.317812000 GHz

10

Marker 1 [T1]

1 PR

3.25dB
2.402256000 GHz
Marker 2 [T1]

q -3

-44.15 dB 1
2.390000000 GHz
Marker 3 [T1]

--20

-4P.56 dB
2.373240000 GHz

|--30

| 404

|--50

--60

|- 70

|- 80

Start 2.31 GHz

9.3 MHz/

Stop 2.403 GHz

Date: 2.JUL.2012 10:56:19

Middle Channel, below 1GHz

% Agilenf  08:26:05 Jul 2, 2012

Ref 10 dBm

Start 30 MHz
#Res BW 100 kHz

Marker Trace
1 @

#Atten 20 dB

#VBW 300 kHz

X Axis
578.2 MHz

Mkrl 578.2 MHz
-55.67 dBm

Stop 1 GHz
#Sweep 2.5 s (999 pts)

Amplitude

-55.67 dBm
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Middle Channel, above 1GHz

= Agilenf  08:28:53 Jul 2, 2012

#Atten 20 dB

Start 1 GHz
#Res BW 100 kHz #VBW 300 kHz
X Axis

Marker Trace
1 @ 2.443 GHz
@) 4.872 GHz
12.303 GHz

2
3 1)
4 o) 24519 GHz

High Channel, below 1GHz
= Agilenf  08:32:52 Jul 2, 2012

Ref 10 dBm #Atten 20 dB

Start 30 MHz
#Res BW 100 kHz #VBW 300 kHz
X Axis

Marker Trace
1 1) 559.7 MHz

Mkrl 2.443 GHz
4.146 dBm

Stop 25 GHz
#Sweep 2.5 s (999 pts)

Amplitude
4.146 dBm

-45.86 dBm
-54.01 dBm
-55.31 dBm

Mkrl 559.7 MHz
-55.11 dBm

Stop 1 GHz
#Sweep 2.5 s (999 pts)

Amplitude
-55.11 dBm
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High Channel, above 1GHz

% Agilenf  08:31:40 Jul 2, 2012 R T

Mkrl 2.491 GHz
Ref 10 dBm #Atten 20 dB 3.606 dBm

Start 1 GHz Stop 25 GHz
#Res BW 100 kHz #VBW 300 kHz #Sweep 2.5 s (999 pts)

Marker Trace X Axis Amplitude
1 1) 2.491 GHz 3.606 dBm

1) 2.876 GHz -54.69 dBm

1) 4.968 GHz -51.09 dBm

1) 24.976 GHz -53.63 dBm

High Channel, Band Edge

@ RBW 100 kHz ~ Marker 4 [T1 ]
VBW 300 kHz -43.51 dB n

Ref 15dBm Att 50 dB SWT 2.5 ms 2.491222000 GHz

Marker 1 [T1]
o . 09 dB 13

2.479966000 GHz

] I ﬁ Marker 2 [T1]

-44.79 dB n

2.483500000 GHz
Marker 3 [T1]
-43.15 dB n

2.483830000 GHz

-1

--60

|- 70

|- 80

Start 2.479 GHz 2.1 MHz/ Stop 2.5 GHz

Date: 2.JUL.2012 10:58:07
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modulation
Low Channel, below 1GHz

= Agilenf  08:34:04 Jul 2, 2012

#Atten 20 dB

Start 30 MHz
#Res BW 100 kHz

Marker Trace
1 (1)

Low Channel, above 1GHz

= Agilenf  08:35:53 Jul 2, 2012

Ref 10 dBm

Start 1 GHz
#Res BW 100 kHz

Marker Trace
1 (€]
2 1)
3 (€]
4 ()

Test Plot of 100kHz Bandwidth of Frequency Band Edg

#VBW 300 kHz
X Axis
731.7 MHz

#Atten 20 dB

#VBW 300 kHz
X Axis
2.395 GHz
4.800 GHz
12.206 GHz
24.303 GHz

e, 8DPSK

Mkrl 731.7 MHz
-55.41 dBm

Stop 1 GHz
#Sweep 2.5 s (999 pts)

Amplitude
-55.41 dBm

Mkrl 2.395 GHz
0.832 dBm

Stop 25 GHz
#Sweep 2.5 s (999 pts)

Amplitude
0.832 dBm

-48.23 dBm
-55.84 dBm
-55.51 dBm
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Low Channel, Band Edge

RBW 100 kHz
VBW 300 kHz

Marker 4 [T1]
-43.18 dB

Ref 15dBm Att 50 dB SWT 10 ms 2.345898000 GHz
Marker 1 [T1]
10 72508 v
2.402256000 GHz 1
Marker 2 [T1 ] M
B O a4.17 dB
VAXH - !
2.390000000 GHz
|- 10 Marker 3 [T1]
-43.18 dB T
2.369706000 GHz
--20
L 30
|--40 4 3 >
L 50
--60
L-70
|- 80
Start 2.31 GHz 9.3 MHz/ Stop 2.403 GHz
Date: 2.JUL.2012 10:54:45
Middle Channel, below 1GHz
= Agilent  08:38:19 Jul 2, 2012 R T

Ref 10 dBm

Start 30 MHz
#Res BW 100 kHz

Marker Trace
1 @

#Atten 20 dB

#VBW 300 kHz

X Axis
556.8 MHz

Mkrl 556.8 MHz
-55.42 dBm

Stop 1 GHz
#Sweep 2.5 s (999 pts)

Amplitude
-55.42 dBm
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Middle Channel, above 1GHz

08:37:20 Jul 2, 2012

% Agilent

Ref 10 dBm #Atten 20 dB

Start 1 GHz
#Res BW 100 kHz

Marker Trace
1 @)
2 (€]
3 @)
4 (1)

#VBW 300 kHz

X Axis
2.443 GHz
4.872 GHz

12.615 GHz
24.856 GHz

High Channel, below 1GHz

= Agilent  08:38:57 Jul 2, 2012

Amplitude
1.274 dBm

-53.03 dBm
-56.57 dBm
-55.44 dBm

Mkrl 2.443 GHz
1.274 dBm

Stop 25 GHz

#Sweep 2.5 s (999 pts)

Mkrl 949.5 MHz
-55.68 dBm

Ref 10 dBm

Start 30 MHz
#Res BW 100 kHz

Marker Trace
1 @

#Atten 20 dB

#VBW 300 kHz

X Axis
949.5 MHz

Stop 1 GHz
#Sweep 2.5 s (999 pts)

Amplitude
-55.68 dBm
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High Channel, above 1GHz

= Agilenf  08:40:38 Jul 2, 2012 R T

Mkrl 2.491 GHz
Ref 10 dBm #Atten 20 dB 0.637 dBm

Start 1 GHz Stop 25 GHz
#Res BW 100 kHz #VBW 300 kHz #Sweep 2.5 s (999 pts)

Marker Trace X Axis Amplitude
1 1) 2.491 GHz 0.637 dBm
2 @ 2.972 GHz -54.74 dBm
3 @ 14.299 GHz -54.88 dBm
4 (] 21.874 GHz -55.46 dBm

High Channel, Band Edge

% RBW 100 kHz  Marker 4 [T1 ]

VBW 300 kkz -43.40 dBmr
Ref 15 dBm Att 50 dB SWT 2.5 ms 2.489374000 GHz
Narker|1 [T1
10 13408 ™
1 2.479924000 GHz
o il Marker 2 [T1 ]
=3 -44(88 dBnr
L\ 2.483500000 GHz
110 Marker 3 [T1 ]
-43.16 dB n
\ 2{488870p00 Ckz
20

I--50

I--60

I--80

Start 2.479 Ctrz 2.1 WHz/ Stop 2.5 ChHz

Date: 2.JUL.2012 10:52:42
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5.1.6 Spurious Emission

RESULT: Passed
Date of testing : 2012-07-01 to 2012-07-09
Test standard : FCC part 15.247(d)

FCC Part 15.205
RSS-210 Clause 2.2

Basic standard : ANSI C63.4: 2003

Limits : Refer to 15.209(a) of FCC part 15.247(d)
Refer to RSS-210 Table 2

Kind of test site : 3m Semi-Anechoic Chamber

Test setup

Test Channel : Low/ Middle/ High

Operation mode : A, C

Ambient temperature : 24°C

Relative humidity : 48%

Atmospheric pressure : 101 kPa

Remark:

During the pretest the EUT was rotated through threee orthogonal axes to determine the
attitude that maximizes the emissions. After that the EUT was manually handled to find the
orientation that has the maximum emission, which is the orientation shown in the test setup
photos.

Testing was carried out within frequency range 9kHz to the tenth harmonics.

For details refer to Appendix 1.
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5.1.7 Frequency Separation

RESULT: Passed
Date of testing 2012-07-02
Test standard FCC part 15.247(a)(1)
RSS-210 A8.1 (b)
Basic standard ANSI C63.4: 2003
Limit = 25kHz or 2/3 of 20dB bandwidth, whichever is
greater
Test setup
Test Channel Low/ Middle/ High
Operation Mode A
Ambient temperature 22°C
Relative humidity 52%
Atmospheric pressure 101 kPa
Table 11: Test result of Frequency Separation
Measured
ch Channel Channel Limit
annel Frequency . Result
(MH2) Separation (kHz)
(MH2)
Low Channel 2402 1 = 25kHz or 2/3 of Pass
Adjacency Channel 2403 20dB bandwidth
Mid Channel 2441 1 > 25kHz or 2/3 of Pass
Adjacency Channel 2442 20dB bandwidth
High Channel 2480 1 = 25kHz or 2/3 of Pass
Adjacency Channel 2479 20dB bandwidth
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Test Plot of Frequency Separation

Low Channel
@ * RBW 100 kHz  Delta 3 [T1 ]
VBW 300 kHz -0.61 dB
Ref 15dBm * Att 50 dB SWT 2.5 ms 1.002000000 MHz
Marker 1 [T1]
10 2.99 dB m
2 ! 2.403008000 GHz
m | o N BNy N\/\LA Deltgf’?\[mw\g‘uh
-0.06 d k
=G
V\ \ %.oo; 000000 ?J\z
B \r A N
\1.\\’\,//’ W W‘w
- 20
|30
40 308
50
|--60
|- 70
80
Center 2.403 CHz 300 kHz/ Span 3 WHz

Middle Ct;a.nngeim

@ * RBW 100 kHz  Delta 3 [T1 ]
VBW 300 kHz 0.01 dB
Ref 15dBm “ Att 50 dB SWT 2.5 ms 1.002000000 MHz
Marker 1 [T1]
10 5 3.93 dB m
g ; 2.441008000 GHz

- o ~ Py Den{z\[mup
=G 1

/ \ J.u"/ l’\h\ //1.00; 000000 ng

- 20

30

40 308

L 50

60

- 70

80

Center 2.441 CHz 300 kHz/ Span 3 WHz
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High Channel

% * RBW 100 kHz  Delta 3 [T1]
VBW 300 kHz 0.02 dB
Ref 15dBm “ Att 50 dB SWT 2.5 ms 1.002000000 MHz

Marker 1 [T1]
.84 dB nw

2.479008000 GHz
o iR 1) YA ad K“ﬂ“\ Deltf 2T T™W
\ .09 dB
1.002000000
RN A 5

- 20

|-10

=
T

B

30

40 30B

|--50

|--60

|--80

Center 2.479 CHz 300 kHz/ Span 3 NMHz
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5.1.8 Number of hopping frequency

RESULT: Passed

Date of testing : 2012-07-02

Test standard : FCC part 15.247(a)(1)(iii)
RSS-210 A8.1 (d)

Basic standard : ANSI C63.4: 2003

Limits : = 15 non-overlapping channels

Kind of test site : Shield room

Test setup

Test Channel : Low/ Middle/ High

Operation Mode : A

Ambient temperature : 22°C

Relative humidity : 52%

Atmospheric pressure : 101 kPa

Table 12: Test result of Number of hopping frequenc vy

Measured Quantity of
Hopping Channel

2400 to 2483.5 MHz 79 =15 Pass

Frequency Range Limit Result
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Test Plot of Number of hopping frequencies

% “RBW 100 kHz ~ Marker 2 [T1]

VBW 300 kHz 3.95dB g
Ref 15 dBm * Att 50 dB SWT 10 ms 2.480060000 GHz
Marker 1 [T1]
10 2768 dB 18
1 2.401940000 GHZ
Lo AR LA Al
] |
|--10 l /I i it i
- 20
|--30
’:4“ Lu 308
|--50
|--60
|- 70
|--80

Center 2.441 CHz 9 WHz/ Span 90 NMHz
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5.1.9 Time of Occupancy

RESULT:

Date of testing : 2011-03-28

Test standard : FCC part 15.247(a)(1)(iii)
RSS-210 A8.1 (d)

Basic standard : ANSI C63.4: 2003

Limits : 0.4s

Kind of test site : Shield room

Test setup

Test Channel : Low/ Middle/ High

Operation Mode : A

Ambient temperature : 20°C

Relative humidity : 50%

Atmospheric pressure : 101 kPa

Table 13: Test result of Time of Occupancy, GFSK mo  dulation

Passed

Pulse width | Measured |y
Channel Data Mode Dwell time Result
(ms) ©) (s)

DH1 0.44 0.14 0.4 Pass

Low Channel DH3 1.72 0.28 0.4 Pass
DH5 3.00 0.32 0.4 Pass

DH1 0.44 0.14 0.4 Pass

Mid Channel DH3 1.72 0.28 0.4 Pass
DH5 3.00 0.32 0.4 Pass

DH1 0.44 0.14 0.4 Pass

High Channel DH3 1.72 0.28 0.4 Pass
DH5 3.00 0.32 0.4 Pass
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Table 14: Test result of Time of Occupancy, 8DPSK m  odulation

Pulse width | Measured |
Channel Data Mode Dwell time Result
(ms) ©) (s)

DH1 0.45 0.14 0.4 Pass

Low Channel DH3 1.72 0.28 0.4 Pass
DH5 3.00 0.32 0.4 Pass

DH1 0.45 0.14 0.4 Pass

Mid Channel DH3 1.72 0.28 0.4 Pass
DH5 3.00 0.32 0.4 Pass

DH1 0.45 0.14 0.4 Pass

High Channel DH3 1.72 0.28 0.4 Pass
DH5 3.00 0.32 0.4 Pass

Note:
Dwell time = Pulse width x (Hopping rate / Number of channels) x Period

Period = 0.4 (seconds/ channel) x 79 (channel) = 31.6 seconds
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Test Plot of Time of Occupancy, GFSK Modulation

Low Channel- DH1

@ RBW 1 MHz Delta 2 [T1 ]
VBW 3 MHz -2.48 dB
Ref 15dBm “ Att 50 dB SWT 5 ms 440.000000 ps
Marker 1 [T1]
10 -35.69 dB m
1.960000 ms
~ N
-0
|10
- 20
|30
70
-80
Center 2.402 Ctz 500 ps/
Low Channel- DH3
% RBW 1 MHz Delta 2 [T1 ]
VBW 3 MHz -1.18 dB
Ref 15dBm * Att 50 dB SWT 10 ms 1.720000 ms
Marker 1 [T1]
10 37 BT OB 18
2.7D0000 ms
B
Vi E
-0
-[20
80
1
0 3DB
0
° |
70
-80
Center 2.402 Crz 1 ns/
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Low Channel- DH5

<% RBW 1 MHz Delta 2 [T1]
VBW 3 MHz -1.18 dB
Ref 15 dBm * Att 50 dB SWT 15 ms 3.000000 ms
Marker 1 [T1]
-10 ~37.350dB s
5.550000 ms|
o
VI EV
|10
|- 20
30
|--40 3DB
|50
|60
|- 70
|80
Center 2.402 Crz 1.5 ns/
Middle Channel- DH1
% RBW 1 MHz Delta 2 [T1 ]
VBW 3 MHz -4.33 dB
Ref 15 dBm * Att 50 dB SWT 5 ms 440.000000 ps
Marker 1 [T1]
-10 -36.64 0B s
| 1.690000 ms
o
VI EV
|10
|- 20
L-30
70.
-80

Center 2.441 Crz 500 ps/
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Middle Channel- DH3

®

Middle Cr;a.nn-ei.-"DHS

®

RBW 1 MHz Delta 2 [T1]
VBW 3 MHz -2.20 dB
Ref 15 dBm * Att 50 dB SWT 10 ms 1.720000 ms
Marker 1 [T1]
-10 ~36:31 0B
2.8B0000 ms|
0.
|--10|
-2
--30|
23
70
-80
Center 2.441 Ckz 1 ns/
RBW 1 MHz Delta 2 [T1]
VBW 3 MHz 0.16 dB
Ref 15 dBm * Att 50 dB SWT 15 ms 3.000000 ms
Marker 1 [T1]
-10 36,15 0B
5.340000 ms
Lo
|--10
|- 20
|--30
|--40
|--50
|--60
|- 70
|--80
Center 2.441 Ckz 1.5 ns/

3DB
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High Channel- DH1

RBW 1 MHz Delta 2 [T1]
VBW 3 MHz -1.77 dB
Ref 15dBm * Att 50 dB SWT 5 ms 440.000000 ps
Marker 1 [T1]
10 ~37.52°0B s
1.550000 ms]
-0
Vi EV)
10
- 20
L 30

Center 2.48 Crz 500 pus/
High Channel- DH3
@ RBW 1 MHz Delta 2 [T1]
VBW 3 MHz -0.99 dB
Ref 15 dBm “ Att 50 dB SWT 10 ms 1.720000 ms
Marker 1 [T1]
-10 =3[7.37 dB m
2.90000 ms
s o
L-10
-2
|30
b
3DB
70
-80
Center 2.48 Crz 1 ns/
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High Channel- DH5

RBW 1 MHz Delta 2 [T1]
VBW 3 MHz 2.32dB
Ref 15dBm “ Att 50 dB SWT 15 ms 3.000000 ms
Marker 1 [T1]
10 =35:39°0B 18
6.060000 ms
-0
Vi EV)
|--10
|- 20
|30
24
|--40 3DB
|--50
|--60 1
|- 70
|--80
Center 2.48 Crz 1.5 ns/
Test Plot of Time of Occupancy, 8DPSK
Low Channel- DH1
@ RBW 1 MHz Delta 2 [T1]
VBW 3 MHz 2.01dB
Ref 15dBm Att 50 dB SWT 5 ms 450.000000 ps
Marker 1 [T1]
10 =39.237 0B v
1.430000 ms
01
71l I | 1
| - 2D

-80

Center 2.402 Ctz 500 ps/
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Low Channel- DH3

% RBW 1 MHz Delta 2 [T1 ]
VBW 3 MHz -0.41 dB
Ref 15dBm Att 50 dB SWT 10 ms 1.720000 ms
Marker 1 [T1]
10 =3930 0B 18
3.4p0000 ms
0
Vi EV)
-10
20
30
3DB
- 70
|80
Center 2.402 Crz 1 ns/
Low Channel- DH5
% RBW 1 MHz Delta 2 [T1 ]
VBW 3 MHz -0.41 dB
Ref 15dBm Att 50 dB SWT 15 ms 3.000000 ms
Marker 1 [T1]
10 -3864 0B 18
2.550000 ms
Vi E
- 20
30
b
|--40 3DB
|50
|60
- 70
|80
Center 2.402 Crz 1.5 ns/
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Middle Channel- DH1

% RBW 1 MHz Delta 2 [T1 ]
VBW 3 MHz -1.77 dB
Ref 15 dBm Att 50 dB SWT 5ms 450.000000 s
Marker 1 [T1]
10 ~38 5T 0B 18
700.000000 p$
-0
Vi EV)
| -10 -
L- 20
L -30
3DB
70
-80
Center 2.441 Crz 500 pus/
Middle Channel- DH3
% RBW 1 MHz Delta 2 [T1 ]
VBW 3 MHz -0.01 dB
Ref 15 dBm Att 50 dB SWT 10 ms 1.720000 ms
Marker 1 [T1]
10 3723708 18
2.820000 ms
-0
Vi E
| -1 I
L- 2o f
L3
3DB
70
-80
Center 2.48 Crz 1 ns/
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Middle Channel- DH5

<% RBW 1 MHz Delta 2 [T1]
VBW 3 MHz -2.01 dB
Ref 15 dBm Att 50 dB SWT 15 ms 3.000000 ms
Marker 1 [T1]
10 -36.11L dB s
4.00000 ms|
1 AP E¢
-1
L-|20
|--80
0
0
60
70
80
Center 2.441 Ckz 1.5 ns/

High Channel- DH1

% RBW 1 MHz Delta 2 [T1 ]
VBW 3 MHz -1.01 dB
Ref 15dBm Att 50 dB SWT 5ms 450.000000 s
Marker 1 [T1]
10 =36.56 0B 18
1.510000 mg
-0
Vi E
|10 IH || H
L- 20
L 30
3DB
70
-80

Center 2.48 Crz 500 ps/
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High Channel- DH3

% RBW 1 MHz Delta 2 [T1 ]
VBW 3 MHz -1.46 dB
Ref 15dBm Att 50 dB SWT 10 ms 1.720000 ms
Marker 1 [T1]
10 -35:98° 0B 18
5.380000 ms
-0
Vi EV)
| -10 I
- 2
-39
2
3DB
T
70
-80
Center 2.441 Crz 1 ns/
High Channel- DH5
% RBW 1 MHz Delta 2 [T1 ]
VBW 3 MHz -0.90 dB
Ref 15dBm Att 50 dB SWT 15 ms 3.000000 ms
Marker 1 [T1]
10 3702708 18
2.3110000 ms
Vi E
- 20 M
30
2
|--40 3DB
|50
|60
- 70
|80
Center 2.48 Crz 1.5 ns/
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5.1.10 Conducted emissions

RESULT:

Date of testing
Test standard
Basic standard
Frequency range
Limits

Kind of test site

Test setup

Input Voltage (to AC
input of Adapter)
Operation Mode
Earthing

Ambient temperature
Relative humidity
Atmospheric pressure

For details refer to Appendix 1.

2012-07-02

FCC Part 15.207(a)
ANSI C63.4: 2003
0.15 — 30MHz

FCC Part 15.207(a)
Shield room

AC 120V, 60Hz

A

Not connected
21°C

50%

101 kPa

Passed
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6. Safety Human exposure

6.1 Radio Frequency Exposure Compliance

6.1.1 Electromagnetic Fields

RESULT: Passed

Test standard : RSS-102 Issue 4
FCC KDB Publication 447498

The maximum peak output power of the transmitter is 1.14mW (0.55dBm) only, which less
than 20mW. Hence the EUT is exempted from routine evaluation limits (SAR Evaluation)
according to clause 2.5.1 of RSS-102 Issue 4.

Since maximum peak output power of the transmitter is <60/f(GHz)mW, i.e.
1.14mW<25(=60/2.4)mW, hence the EUT is exclueded from SAR evaluation according to
FCC KDB publication 447498 D01: Mobile Portable RF Exposure.
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7. Photographs of the Test Set-Up

Photograph 1: Set-up for Coducted Emissions

Photograph 2: Set-up for Spurious Emissions (9kHz-3 ~ OMH2z)
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Photograph 3: Set-up for Spurious Emissions (30MHz-  1GHz)

Photograph 4: Set-up for Spurious Emissions (1GHz-1  8GHz)
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Photograph 5: Set-up for Spurious Emissions (18GHz-  26GHz)
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Figure 1: Test figure of spurious emissions, mode A
(9kHz — 30MHz), GFSK Modulation
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Figure 2: Test figure of spurious emissions, mode A .1, Vertical polarity
(9kHz — 30MHz), GFSK Modulation
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Figure 3: Test figure of spurious emissions, mode A .1, Horizontal polarity
(30MHz — 1GHz), GFSK Modulation

- g 8 ACCURATE TECHNOLOGY CO., LTD. Site: 966 chamber
1 F1,Bldg,A,Changyuan New Material Port Keyuan Rd, Tel:+86-0765-26503290
! Fax:+86-0755-26503396

Science & Industry Park,Nanshan Shenzhen,P.R.China

Job No.: pei #9470 Polarization:  Horizontal
Standard: FCC Class B 3M Radiated Power Source: AC 120V/60Hz
Testitem: Radiation Test Date: 12/07/06/
Temp.( CYHum.(%) 24 C/48% Time: 7/49/21
EUT: Blurtooth Music Receiver Engineer Signature: PEI
Mode: TX 2402MHz Distance: 3m
Model:  RF-BTR212
Manufacturer: Trans Electric Co.,Ltd.
Note:

70.0  dBuV/m

: : L hmwls —

60

50

40

30

20

10

0.0 : : ; - : : : : [

30.000 40 50 60 300 400 500 600 700 10000 MHz
Freq. Reading | Factor Result Limit  |Margin Height | Degree

No- 1 (mHz) | (dBuvim) | (@B) | (dBuvim) |(dBuvim)| (daB) | P | em) | @weg) | RO
1 273.0844| 23.79 18.24 42.03 46.00 | -397| QP
2 282.9710| 2517 18.38 43.55 46.00 | -2.45| QP
3 329.9708| 21.03 19.76 41.69 46.00 | 431 QP

Page: 1 http://www.atc-lab.com
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Figure 4: Test figure of spurious emissions, mode A .1, Vertical polarity
(30MHz — 1GHz), GFSK Modulation

o O ACCURATE TECHNOLOGY CO., LTD. Site: 966 chamber
AT c F1,Bldg,A,Changyuan New Material Port Keyuan Rd, Tel:+86-0755-26503290

Science & Industry Park,Nanshan Shenzhen,P.R.China Fax:+86-0755-26503396
Job No.: pei #9469 Polarization:  Vertical
Standard: FCC Class B 3M Radiated- Power Source: AC 120V/60Hz
Testitem: Radiation Test Date: 12/07/06/
Temp.( CWYHum.(%) 24 C/48% Time: 7/40/48
EUT: Blurtooth Music Receiver Engineer Signature: PEI
Mode: TX 2402MHz Distance: 3m

Model: RF-BTR212
Manufacturer: Trans Electric Co.,Ltd.

Note:

70.0 dBuV/m

{ ; : : imit1; puiy}

60

59

40

30

20

10

0.0 ' H H H ' P H H H B H ! :
30.000 -il] 50 I;D 7‘0 Qn 300 400 500 680 700 1000.0 MHz
Freq. Reading | Factor Result Limit  |Margin Height | Degree
No- | (MHz) | (dBuvim)| (dB) | (dBuVim)|(dBuvim)| (@B) | P | em) | weg) [ FO™e*
1 262.9690| 17.33 | 18.38 | 35.71 36.00 |-10.29] QP
2 418.1668| 1398 | 23.15 | 37.13 | 46.00 | -867| QP
3 509.1870| 1300 | 2411 | 37.11 46.00 | -8.89| QP

Page: 1 hitp:/iwww.atc-lab.com
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Figure 5: Test figure of spurious emissions, mode A .1, Horizontal polarity
(1GHz —4GHz), GFSK Modulation

ACCURATE TECHNOLOGY CO., LTD. Site: 966 chamber
F1,Bldg,A,Changyuan New Material Port Keyuan Rd, Tel:+86-0755-26503290
Science & Industry Park,Nanshan Shenzhen,P.R.China Fax;+86-0755-26503396
Job No.: pei #9480 Polarization:  Horizontal
Standard: FCC Class B 3M Radiated Power Source:  AC 120V/60Hz
Testitem: Radiation Test Date: 12/07/06/
Temp.( CYHum. (%) 24 C/48% Time: 9/23/45
EUT: Blurtooth Music Receiver Engineer Signature: PEI
Mode:  TX2402MHz Distance: 3m
Model:  RF-BTR212
Manufacturer: Trans Electric Co.,Ltd.
Note:
906  dBuV/m
£ limit1: e
80
70
60
7 I ST S e
T I P U SO SO | KR oo Y SOy
: S WE
WWWWMWMW&W Jﬁm,wwwwme/i ARt o it
30 F L R ] e o e e e v e B e e e e e
O b evnomnnronacnas s mmnmns o mmmmom e mme oo o U SIS
0.0 ! :
1000.000 3000 4000.0 MHz
Freq. Reading Factor Resuit Limit  {Margin Height | Degree
No- | (MHz) | (dBuvim)| (@B) |(dBuvim) |(dBuvim)| (dB) | ¥ | m) | (weg) | Rem
1 1601.970] 63.46 -11.07 52.39 54.00 | -1.61| peak
2 1601.970| 61.69 -11.07 50.62 54.00 | -3.38| AVG

Page: 1 hitp://imww.atc-1ab.com
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Figure 6: Test figure of spurious emissions, mode A .1, Vertical polarity
(1GHz — 4GHz), GFSK Modulation

ACCURATE TECHNOLOGY CO., LTD. Site: 966 chamber
F1,Bldg,A,Changyuan New Material Port Keyuan Rd, Tel:+86-0755-26503290
Science & Industry Park,Nanshan Shenzhen,P.R.China Fax:+86-0755-26503396
Job No.: pei#9479 Polarization:  Vertical
Standard: FCC Class B 3M Radiated Power Source: AC 120V/60Hz
Testitem: Radiation Test Date: 12/07/06/
Temp.( CYHum.(%) 24 C/48% Time: 9/15/19
EUT: Blurtooth Music Receiver Engineer Signature: PEI!
Mode:  TX2402MHz Distance: 3m
Model:  RF-BTR212
Manufacturer: Trans Electric Co.,Ltd.
Note:
90.0  dBuV/m
80
70
80
50
L T T | R T e o T A A
e LI
20
T
0.0 : !
1000.000 3000 30000 MHz
Freq. Reading Factor Result Limit  |Margin Height | Degree
No- | MHz) | (dBuv/im)| (dB) |(dBuvim)|(dBuvim)| (dB) | %% | (om) | @eg) | e
1 1602.010 60.26 -11.07 49.19 54,00 | -4.81| peak
2 1602.010( 5845 -11.07 47.38 54.00 | -6.62 | AVG

Page: 1 hitp://www. atc-lab.com
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Figure 7: Test figure of spurious emissions, mode A
(4GHz —18GHz), GFSK Modulation

.1, Horizontal polarity

j =% @ ACCURATE TECHNOLOGY CO,, LTD.
3 AT c F1,Bldg,A,Changyuan New Matetial Port Keyuan Rd,

Science & Industry Park,Nanshan Shenzhen,P.R.China

Site: 966 chamber

Tel:+86-0755-26503290
Fax:+86-0755-26503396

70

60

Job No.: pei #9491 Polarization:  Horizontal
Standard: FCC Class B 3M Radiated Power Source: AC 120V/60Hz
Testitem: Radiation Test Date: 12/07/06/
Temp.( CYHum.(%) 24 C/48% Time: 10/42/24
EUT: Blurtooth Music Receiver Engineer Signature: PEI
Mode: TX 2402MHz Distance: 3m
Model: RF-BTR212
Manufacturer: Trans Electric Co,,Ltd.
Note:

90.0  dBuV/m

! * limitT - —_—
80

50

40

20 b
S
uo ; : : : :
4000.000 5000 6000 7000 8000 10000 18000.0MH2
Freq. Reading Factor Resuit Limit [Margin Height | Degree

No- | (MHz) | (dBuvim)| (dB) |(dBuvim)|(dBuvim)| (dB) | " | om) | (wegy | Rem

1 1804.055| 5527 | -0.30 | 5497 | 5400 | 0.97 | peak

p) 4804.055| 51.80 | -0.30 | 51.50 | 5400 | -2.50| AVG
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Figure 8: Test figure of spurious emissions, mode A .1, Vertical polarity
(4GHz — 18GHz), GFSK Modulation

e, € ACCURATE TECHNOLOGY CO., LTD. Site: 966 chamber
AT c F1,Bldg,A,Changyuan New Material Port Keyuan Rd, Tel:+86-0756-26503290

Science & Industry Park,Nanshan Shenzhen,P.R.China Fax:+86-0755-26503396
Job No.: pei #9492 Polarization:  Vertical
Standard: FCC Class B 3M Radiated Power Source: AC 120V/60Hz
Testitem: Radiation Test Date: 12/07/06/
Temp.( C)YHum.(%) 24 C/48% Time: 10/51/27
EUT: Blurtooth Music Receiver Engineer Signature: PEI
Mode: TX 2402MHz Distance: 3m
Model:  RF-BTR212
Manufacturer: Trans Electric Co.,Lid.
Note:
0.0 dBu¥ /m
: : S P —
80
70
60
50
w j
30
20 fooiiiiniimaan .“.
T - T ——
0.0 : : : : : :
4000.000 5000 6000 7000 2000 10000 18000.0MHz
Freq. Reading Factor Result Limit [Margin Height | Degree
No- | (MHz) | (@Buvim)| (aB) |(dBuvim) |(dBuvim)| (dB) | P¥%' | tem) | (@eg) | RO
1 4804.023| 53.29 -0.30 52.99 54.00 | -1.01| peak
2 4804.023| 50.19 -0.30 49,89 54.00 | -4.11| AVG

Page: 1 hitp://mww.atc-lab.com
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Figure 9: Test figure of spurious emissions, mode A .1, Horizontal polarity
(18GHz —25GHz), GFSK Modulation

ACCURATE TECHNOLOGY CO., LTD. Site: 966 chamber
F1,Bldg,A,Changyuan New Material Port Keyuan Rd, Tel:+86-0755-26503290
Science & Industry Park,Nanshan Shenzhen,P.R.China Fax:+86-0755-26503396
Job No.: pei #9527 Polarization: Horizontal
Standard: FCC Class B 3M Radiated Power Source: AC 120V/60Hz
Testitem: Radiation Test Date: 12/07/07/
Temp.{ CYHum.(%) 24 C/48% Time: 10/25/15
EUT: Blurtooth Music Receiver Engineer Signature: PEI
Mode: TX 2402MHz Distance: - 3m
Model: RF-BTR212
Manufacturer: Trans Electric Co.,Ltd.
Note:
80.0 dBu¥/m
E | Timit1: —
TO e e JE.,
60 ...w...m.,..M..Mnwmm.”".”””m.é ....................................................................................
L A Y A ........................................................................... .
i, T etz
WMMW*WW s ANl o st O
40 b RO,
20 ....................................................................................
10.0
18000.000 20000 Z5000.0MHz
Freq. Reading Factor Result Limit  |Margin Height | Degree
No- | (MHZ) | (dBuvim) | (dB) | (dBuvim) |(dBuvim)| (dB) | P | tem) | (@eg) | Remak
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Figure 10: Test figure of spurious emissions, mode A.1, Vertical polarity
(18GHz — 25GHz), GFSK Modulation

CY"  ACCURATE TECHNOLOGY CO., LTD. Site: 966 chamber
3 AT c F1,Bidg,A,Changyuan New Material Port Keyuan Rd, Tel:+86-0755-26503290

Science & Industry Park,Nanshan Shenzhen,P.R.China Fax:+86-0755-26503396

Job No.: pei #9528

Standard: FCC Class B 3M Radiated
Testitem: Radiation Test

Temp.( C)YHum.(%) 24 C/48%
EUT: Blurtooth Music Receiver
Mode:  TX 2402MHz

Model: RF-BTR212

Manufacturer: Trans Electric Co.,Ltd.

Polarization:  Vertical

Power Source: AC 120V/60Hz
Date: 12/07/07/

Time: 10/34/36

Engineer Signature: PEI
Distance: 3m

Note:

80.0 dBuV/m

U Tienit ] : —

60

50

30 ~§;— -
20 ~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~
10.0 i
18000.000 20000 25000.8Hz
No- (Fn;quz') (':Sﬁg/j/?r?) F(cht;) ' (dléi?/‘;[:n) (dIB_ljn\/i/tm) M(iré’i" petector | )" | TGy | Remare

Page: 1 http://www.atc-lab.com
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Figure 11: Test figure of spurious emissions, mode A.2, Horizontal
polarity (9kHz — 30MHz), GFSK Modulation
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A TUVRheinland®

Figure 12: Test figure of spurious emissions, mode
(9kHz — 30MHz), GFSK Modulation
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Figure 13: Test figure of spurious emissions, mode A.2, Horizontal
polarity (30MHz — 1GHz), GFSK Modulation

e ACCURATE TECHNOLOGY CO,, LTD. Site: 966 chamber
AT c F1,Bldg.A,Changyuan New Material Port Keyuan Rd, Tel:+86-0755-26503290

Science & Industry Park, Nanshan Shenzhen,P.R.China Fax:+86-0755-26503396

Job No.: pei #9471 Polarization:  Horizontal
Standard: FCC Class B 3M Radiated Power Source: AC 120V/60Hz
Testitem: Radiation Test Date: 12/07/06/
Temp.( CYHum.(%) 24 C/48% Time: 7/58/51
EUT: Blurtooth Music Receiver Engineer Signature: PEI
Mode:  TX2441MHz Distance: 3m
Model: RF-BTR212
Manufacturer: Trans Electric Co.,Ltd.
Note:

706 dBu¥/m

; P s é P it —

60

50

40

30

20

10

0.6 ; : A : : : ; R

30,000 40 50 60 70 80 360 400 500 600 700 1D00.0 MHz

Freq. Reading | Factor Result Limit  [Margin Height | Degree

No- | (mtz) | (@Buvim)| (dB) | (dBuvim) |(dBuvim)| (dB) | 2% | em) | (deg) | RE™e®
1 273.0819| 23.34 18.24 41.58 46.00 | -442| QP
2 282.9645| 25.21 18.38 43.59 46.00 -2.41 QP
3 420.9970( 18.75 2317 41.92 46.00 | -4.08| QP
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Figure 14: Test figure of spurious emissions, mode A.2, Vertical polarity
(30MHz — 1GHz), GFSK Modulation

e @ ACCURATE TECHNOLOGY CO., LTD. Site: 966 chamber
1 F1,Bldg,A,Changyuan New Material Port Keyuan Rd, Tel:+86-0755-26503290

s Science & Industry Park,Nanshan Shenzhen,P.R.China Fax:+86-0755-26503396
Job No.: pei #9472 Polarization:  Vertical
Standard: FCC Class B 3M Radiated Power Source: AC 120V/60Hz
Testitem: Radiation Test Date: 12/07/06/
Temp.( CYHum.(%) 24 C/48% Time: 8/10/23
EUT: Blurtooth Music Receiver Engineer Signature: PE|
Mode: TX 2441MHz Distance: 3m
Model: RF-BTR212
Manufacturer: Trans Electric Co.,Ltd.
Note:

70.0  dBuV/m

; : : ; i limitd: —

(=11 .

50

40

30

20

10

0.0 : : I : : ; R

30000 40 50 GG 70 &0 300 400 500 600 700 1000.0 MHz
Freq. Reading Factor Result Limit  [Margin Height | Degree

No- | (MHz) | (dBuvim)| (dB) | (dBuvim)|(dBuvim)| (dB) | ¥ | em) | @eg) | ROME*
1 143.2116( 20.46 11.48 31.94 43.50 |-11.56] QP
2 421.0110 14.31 2317 37.48 46.00 | -8.52| QP

Page:
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Figure 15: Test figure of spurious emissions, mode A.2, Horizontal
polarity (1GHz — 4GHz), GFSK Modulation

j : 8 ACCURATE TECHNOLOGY CO., LTD. Site: 966 chamber
_» AT c F1,Bldg,A,Changyuan New Material Port Keyuan Rd, Tel:+86-0755-26503290

Science & Industry Park,Nanshan Shenzhen,P.R.China Fax:+86-0765-26503396
Job No.: pei #9482 Polarization:  Horizontal
Standard: FCC Class B 3M Radiated Power Source: AC 120V/60Hz
Testitem: Radiation Test Date: 12/07/06/
Temp.( CYHum.(%) 24 C/48% Time: 9/33/28
EUT: Blurtooth Music Receiver Engineer Signature: PE]
Mode: TX 2441MHz Distance: 3m
Model: RF-BTR212
Manufacturer: Trans Electric Co.,Ltd.
Note:
90.0  dBuV/m
limit1: —
80 .................................... e ST S
T A U USRTURN SUUUU R
(71 S e M
80 oo R S
) WNWWWM‘WXW MMM’W
I A
20 e e e e
10 oo SO
0.0 ; :
1000.000 3000 4000.0 MHz
Freq. Reading | Factor Result Limit  [Margin Height | Degree
No- | (M) | (dBuvim) | (@B) | (dBuvim) |(@Buvim)| (aB) |P®%™ | cm) | aeg) | ReTeK
1626.730| 63.54 -10.92 52.62 54.00 | -1.38| peak
2 1626.730| 61.83 -10.92 50.91 54.00 | -3.09| AVG

Page: 1 hitp://www.ate-lab.com
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Figure 16: Test figure of spurious emissions, mode A.2, Vertical polarity
(1GHz — 4GHz), GFSK Modulation

: J 8 ACCURATE TECHNOLOGY CO., LTD. Site: 966 chamber
AT c F1,Bldg,A,Changyuan New Material Port Keyuan Rd, Tel:+86-0755-26503290

Science & Industry Park,Nanshan Shenzhen,P.R.China Fax:+86-0755-26503396

Job No.: pei #9483

Standard: FCC Class B 3M Radiated
Test item: Radiation Test

Temp.( CYyHum.(%) 24 C/48%
EUT: Blurtooth Music Receiver
Mode: TX 2441MHz

Model: RF-BTR212

Manufacturer: Trans Electric Co.,Ltd.

Polarization:  Vertical

Power Source: AC 120V/60Hz
Date: 12/07/06/

Time: 9/42/00

Engineer Signature: PEI
Distance: 3m

Note:
90.0 dBu¥/m
i]imiﬂ: e
80
70
60
BO b eemnnrnaenesennnv s rnnn e
T T T — S —— g
i i v
B e it S
. .
B S T T T R T e J; ~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~ :— ~~~~~~~~~~~~~~~~~~~~~~~~~
0.0 :
1000.000 3000 4000.0 MH:z
Freq. Reading | Factor Result Limit  [Margin Height | Degree
No- | (mHz) | (dBuvim) | (dB) | (dBuvim) |(dBuvim)| (dB) |P¥™™ | em) | (seg) | Reme
1 1626.630| 60.60 | -10.02 | 49.68 | 54.00 | -4.32| peak
2 1626.630] 59.00 | -10.82 | 48.08 | 54.00 | 5.92| AVG
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Figure 17: Test figure of spurious emissions, mode A.2, Horizontal
polarity (4GHz — 18GHz), GFSK Modulation

ACCURATE TECHNOLOGY CO., LTD. Site: 966 chamber
F1,Bldg,A,Changyuan New Material Port Keyuan Rd, Tel:+86-0755-26503290
Science & Industry Park,Nanshan Shenzhen,P.R.China Fax:+86-0765-26503396

Job No.: pei #9490 Polarization:  Horizontal

Standard: FCC Class B 3M Radiated Power Source: AC 120V/60Hz

Testitemn: Radiation Test Date: 12/07/06/

Temp.( C)YHum.(%) 24 C/48% Time: 10/34/36

EUT: Blurtooth Music Receiver Engineer Signature: PEI

Mode: TX 2441MHz Distance: 3m

Model:  RF-BTR212
Manufacturer: Trans Electric Co.,Ltd.

Note:

90.0 dBu¥/m

80

70

60

40

Pr I D J

) B AN D S S S S

0o : : : ; : :

4000.000 5000 &000 7000 8000 10000 18000.0MHz

No. (i;/lrﬁ;) (353%?) F(ngr (d';iilull;) (dIB-iLrIT\}i;m) Nfirg)m petector | 00" | e | Remar
7 4881.966| 5406 | 014 | 5420 | 54.00 | 0.20 | peak
2 4881066| 5068 | 014 | 5082 | 54.00 | -3.18| AVG
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Figure 18: Test figure of spurious emissions, mode A.2, Vertical polarity
(4GHz — 18GHz), GFSK Modulation

FCY)°  ACCURATE TECHNOLOGY CO., LTD. Sit: 966 chamber
v ATC F1,Bldg,A, Changyuan New Material Port Keyuan Rd, Tel:+86-0755-26503290

Science & Industry Park,Nanshan Shenzhen,P.R.China Fax;+86-0755-26503396
Job No.: pei #9489 Polarization:  Vertical
Standard: FCC Class B 3M Radiated Power Source: AC 120V/60Hz
Test item: Radiation Test Date: 12/07/06/
Temp.( C)YHum.(%) 24 C/48% Time: 10/25/34
EUT: Blurtooth Music Receiver Engineer Signature: PEI
Mode:  TX2441MHz ' Distance: 3m

Model:  RF-BTR212
Manufacturer: Trans Electric Co.,Ltd.

Note:

90.0 dBuV/m

80

70

60

50

40

T Y O OO S St S S SRS SR S N

20 ",J___’“_,:,f - :.

S AN SN N SN SO S —

X : : S

4000.000 5000 6000 7000 8000 10000 18000.0 MHz
Freq. Reading | Factor Result Limit |Margin Height | Degree

No- | mHz) | (dBuvim) | (@B) | (dBuvim) |(dBuvrm)| (dB) |P¥"™ | (em) | (aeq) | RO
1 4851.996| 54.45 014 | 5459 | 54.00 | 059 | peak
2 4381.098| 51.06 014 | 5120 | 54.00 |-2.80| AVG

Page: 1 http://www.atc-lab.com
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Figure 19: Test figure of spurious emissions, mode A.2, Horizontal
polarity (18GHz — 25GHz), GFSK Modulation

g o ACCURATE TECHNOLOGY CO., LTD. Site: 986 chamber
AT c F1,Bldg,A,Changyuan New Matetial Port Keyuan Rd, Tel:+86-0755-26503290

Science & Industry Park,Nanshan Shenzhen,P.R.China Fax:+86-0755-26503396
Job No.: pei #9530 Polarization; Horizontal
Standard: FCC Class B 3M Radiated Power Source: AC 120V/60Hz
Testitem: Radiation Test Date: 12/07/07/
Temp.( CYHum.(%) 24 C/48% Time: 10/52/10
EUT: Blurtooth Music Receiver Engineer Signature: PEI
Mode: TX 2441MHz Distance: 3m

Model: RF-BTR212
Manufacturer: Trans Electric Co.,Ltd.

Note:

80.0 dBuV/m

H 5 Timitd: —_—
.21
60 ".,""n",n"n,ﬂ,",..,",",,....,,~.~“‘",,,§ ....................................................................................

L1 R OO e e e o e e m e e e e e a2

M”"”W"'WWW‘M‘”%’W‘IWWMIM“’JMﬂWWWWMMA«MMWWW”’MW ol

A e ot e e e e e e A e S o nn o e 2 e om e ne

e
20 e L
10.0 :
16000000 20000 35000,0 MHz
Freq. Reading Factor Result Limit |Margin Height | Degree
No- | (mHz) | (@Buvim) | (@B) | (dBuvim) |(dBuvim)| (daB) | %% | m) | (aeg | RETe®
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Figure 20: Test figure of spurious emissions, mode A.2, Vertical polarity
(18GHz — 25GHz), GFSK Modulation

ACCURATE TECHNOLOGY CQO., LTD. Site: 966 chamber

F1,Bldg,A,Changyuan New Material Port Keyuan Rd, Tel:+86-0755-26503290
Science & Industry Park,Nanshan Shenzhen,P.R.China Fax:+86-0755-26503396

Job No.: pei #9529 Polarization:  Vertical

Standard: FCC Class B 3M Radiated Power Source: AC 120V/60Hz

Testitem: Radiation Test Date: 12/07/07/

Temp.( CYHum.(%) 24 C/48% Time: 10/45/15

EUT: Blurtooth Music Receiver Engineer Signature: PEI

Mode: TX 2441MHz Distance: 3m

Model:  RF-BTR212
Manufacturer; Trans Electric Co.,Ltd.

Note:

80.0 dBuVY/m

60

50

40

30

20

10.0 H
18000.000 20000 . 25000.0MHz

Freq. Reading | Factor Result Limit  [Margin Height | Degree
No- | (MHz) | (@Buvim)| (aB) |(dBuvim) |(dBuvim)| (dB) |P¥*™™ | tom) | (seg) | RE™K
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Figure 21: Test figure of spurious emissions, mode A.3, Horizontal
polarity (9kHz — 30MHz), GFSK Modulation
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Figure 22: Test figure of spurious emissions, mode A.3, Vertical polarity
(9kHz — 30MHz), GFSK Modulation
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Figure 23: Test figure of spurious emissions, mode A.3, Horizontal
polarity (30MHz — 1GHz), GFSK Modulation

ACCURATE TECHNOLOGY CO., LTD. Site: 966 chamber
F1,Bldg,A,Changyuan New Material Port Keyuan Rd, Tel:+86-0755-26503290
Science & Industry Park,Nanshan Shenzhen,P.R.China Fax:+86-0755-26503398
Job No.: pei #9474 . Polarization:  Horizontal
Standard: FCC Class B 3M Radiated Power Source: AC 120V/60Hz
Testitem: Radiation Test Date: 12/07/06/
Temp.( CYHum.(%) 24 C/48% ) Time: 8/30/14
EUT: Blurtooth Music Receiver Engineer Signature: PEl
Mode:  TX2480MHz Distance: 3m
Model: RF-BTR212
Manufacturer: Trans Electric Co.,Ltd.
Note:
700 dBuV/m
: A : : ; : ¢ Tt -
60
50
']
30 Lo b
20
10
0.0 : ; [ : : ; : .
30,000 40 50 60 70 80 300 400 500 600 700 1000.0 MHz
Freq. Reading | Factor Result Limit  (Margin Height | Degree
No- | MHz) | (dBuvim)| (dB) | (dBuvim) |(dBuvim)| (dB) | P | tem) | (@eg) | R
1 268.7212| 23.75 18.32 42.07 46.00 | -3.93| QP
2 282.9760| 25.44 18.38 43.82 46.00 | -218| QP
3 420.9800| 18.81 23.17 41.98 46.00 | -4.02| QP
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Figure 24: Test figure of spurious emissions, mode
(30MHz — 1GHz), GFSK Modulation

A.3, Vertical polarity

ACCURATE TECHNOLOGY CO., LTD.

F1,Bldg,A,Changyuan New Material Port Keyuan Rd,
Science & Industry Park,Nanshan Shenzhen,P.R.China

Site: 966 chamber

Tel:+86-0755-26503290
Fax:+86-0755-26503396

Job No.: pei #9473 Polarization:  Vertical
Standard: FCC Class B 3M Radiated Power Source: AC 120V/60Hz
Testitem: Radiation Test Date: 12/07/06/
Temp.( CYHum.(%) 24 C/48% Time: 8/21/27
EUT: Blurtooth Music Receiver Engineer Signature: PEI
Mode: TX 2480MHz Distance: 3m
Model: RF-BTR212
Manufacturer: Trans Electric Co.,Ltd.
Note:

700  dBuV/m

60

50

40 ‘

30 ,,’_

jwy\

20 I.....4

10

0.0 : : : - : ; : .

30,000 40 50 60 ¢0 60 300 4000 500 600 700 1000.0 MHz

Freq. Reading Factor Result Limit [Margin Height | Degree
No- | (MHz) | (aBuvim) | (aB) | (dBuvim) |(dBuvim)| (dB) | €% | om) | (deg) | RETEX
1 143.2029| 20.64 11.48 32.12 43.50 |-11.38 QP
2 282.9820| 18.35 18.38 36.73 46.00 | 9.27| QP
Page: 1 hitp://iwww.atc-lab.com
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Figure 25: Test figure of spurious emissions, mode A.3, Horizontal
polarity (1GHz —4GHz), GFSK Modulation

"™ 8 ACCURATE TECHNOLOGY CO., LTD. Site: 966 chamber
: AT c F1,Bldg,A,Changyuan New Material Port Keyuan Rd, Tel:+86-0765-26503290

Science & Industry Park,Nanshan Shenzhen,P.R.China Fax:+86-0755-26503396
Job No.: pei #9485 Polarization:  Horizontal
Standard: FCC Class B 3M Radiated Power Source: AC 120V/60Hz
Testitem: Radiation Test Date: 12/07/06/
Temp.( C)yHum.(%) 24 C/48% Time: 10/00/59
EUT: Blurtooth Music Receiver Engineer Signature: PEI
Mode:  TX2480MHz Distance: 3m

Model: RF-BTR212
Manufacturer: Trans Electric Co.,Ltd.

Note:

90.0 dBuV/m

fimit®: e
80
70
60
= T PRSP UROR ;
s R TIRA] rFgalin o
TR e v | S
T L At o O O s S
b 11 T U UIUIU VIV UVOUIRVI] DUV o ra v i a Ay e vy A e a s v A B e © i e e e
0.0 : L
1000.000 3000 4000.0 MHz
Freq. Reading | Factor Result Limit |Margin Height | Degree
No- | Hz) | (aBuvim) | (@B) | (dBuvim) | (dBuvim)| (dB) | P | m) | (seg) | REmo
1 16562.645| 6328 | -10.74 | 5254 5400 | -1.46 | peak
2 1652645 6188 | -10.74 | 51.14 5400 | 2.86| AVG

Page: 1 http://www.atc-lab.com
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Figure 26: Test figure of spurious emissions, mode A.3, Vertical polarity
(1GHz — 4GHz), GFSK Modulation

A 8 ACCURATE TECHNOLOGY CO., LTD. Site: 966 chamber
k- AT c F1,Bldg,A,Changyuan New Material Port Keyuan Rd, Tel:+86-0755-26503290

Science & Industry Park,Nanshan Shenzhen,P.R.China Fax:+86-0755-26503396
Job No.: pei #9484 Polarization:  Vertical
Standard: FCC Class B 3M Radiated Power Source: AC 120V/60Hz
Test item: Radiation Test Date: 12/07/06/
Temp.( C)YHum.(%) 24 C/48% Time: 9/51/54
EUT: Blurtooth Music Receiver Engineer Signature: PEI
Mode: TX 2480MHz Distance: 3m

Model: RF-BTR212
Manufacturer: Trans Electric Co.,Ltd.

Note:

90.0 dBuV/m

3 fimitd: —_—

80

70

60

T SRR UAUPURe- AU AU R P

30
1 B T T T (S C LT PN
3 N OSSO OS e
0.0 : :
1000.000 3000 4000.0 MHz
Freq. Reading | Factor Result Limit  [Margin Height | Degree
No- | (MHz) | (@Buvim)| (dB) | (dBuVim) |(dBuvim)| (dB) | T | (em) | (aeqy | Remerk
1 1652.671] 6021 | -10.74 | 4947 | 5400 | -4.53 | peak
2 1652.671| 5865 | -10.74 | 4781 | 5400 | 6.09| AVG

Page: 1 http://www.ate-tab.com
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Figure 27: Test figure of spurious emissions, mode A.3, Horizontal
polarity (4GHz —18GHz), GFSK Modulation

[’ ed?  ACCURATE TECHNOLOGY CO., LTD. Site: 966 chamber
7 AT c F1,Bldg,A,Changyuan New Material Port Keyuan Rd, Tel:+86-0755-26503290

Science & Industry Park,Nanshan Shenzhen,P.R.China Fax:+86-0755-26503396
Job No.: pei #9487 Polarization: Horizontal
Standard: FCC Class B 3M Radiated Power Source: AC 120V/60Hz
Testitem: Radiation Test Date: 12/07/06/
Temp.( CYHum.(%) 24 C/48% Time: 10/08/56
EUT: Blurtooth Music Receiver Engineer Signature: PEI
Mode: TX 2480MHz Distance: 3m

Model: RF-BTR212
Manufacturer: Trans Electric Co.,Ltd.

Note:

90.0 dBuV/m

: ; ; i ! i Tiemiti - g
o E A ——
o) E— TR S SN SN S S —
&0
: : : : : g™ /./
" WMM AL e LY NV TN POMPIE PV S dont
10 H H ‘ H )
20 b
10 ............... AR G0 5 S S U OO N
0.0 : : : : :
4000.600 5000 8060 7000 3000 10000 18000.0MHz
Freq. Reading Factor Result Limit  |[Margin Height | Degree
No- | MHz) | (@Buvim)| (dB) | (dBuvim) |(dBuvim)| (dB) | P | m) | wegy | Rem*
1 4960.006| 48.18 0.52 48.70 54.00 -5.30 | peak
2 4960.006{ 44.03 0.52 44,55 54.00 -9.45 | AVG

Page: 1 hitp:/iwww.atc-lab.com
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Figure 28: Test figure of spurious emissions, mode A.3, Vertical polarity
(4GHz — 18GHz), GFSK Modulation

ACCURATE TECHNOLOGY CO., LTD. Site: 966 chamber
F1,Bldg,A,Changyuan New Material Port Keyuan Rd, Tel:+86-0755-26503290
Science & Industry Park,Nanshan Shenzhen,P.R.China Fax:+86-0755-26503396

Job No.; pei #9488 Polarization:  Vertical
Standard: FCG Class B 3M Radiated Power Source: AC 120V/60Hz
Testitem: Radiation Test Date: 12/07/06/
Temp.( C)YHum.(%) 24 C/48% Time: 10/16/10
EUT: Blurtooth Music Receiver Engineer Signature: PEI
Mode: TX 2480MHz Distance: 3m
Model: RF-BTR212
Manufacturer: Trans Electric Co.,Ltd.
Note:

90.0 dBu¥/m

Z i Tt —1

Y SRRSO SO :

70

60

50

40

30 oo

20 |

10 b — e T

0.0 : ; : : : ;

4000.000 5000 6000 7000 8000 16000 18000.0MHz
Freq. Reading | Factor Result Limit  [Margin Height | Degree

No- | (MHz) | (dBuvim) | (dB) | (dBuvim) |(aBuvim)| (dB) | P®= | om) | (weg) | Reme
1 4959.986] 49.27 0.52 49.79 54.00 | -4.21| peak
2 4959.986| 45.78 0.52 46,30 54.00 -7.70 | AVG

Page: 1 hitp://www.atc-lab.com
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Figure 29: Test figure of spurious emissions, mode A.3, Horizontal
polarity (18GHz —25GHz), GFSK Modulation

ACCURATE TECHNOLOGY CO., LTD. Site: 966 chamber
F1,Bldg,A,Changyuan New Material Port Keyuan Rd, Tel:+86-0765-26503290
Science & Industry Park,Nanshan Shenzhen,P.R.China Fax:+86-0755-26503396
Job No.:  pei #9531 Polarization: Horizontal
Standard: FCC Class B 3M Radiated Power Source: AC 120V/60Hz
Testitem: Radiation Test Date: 12/07/07/
Temp.( C)YHum.(%) 24 C/48% Time: 10/59/31
EUT: Blurtooth Music Receiver Engineer Signature: PEI
Mode: TX 2480MHz Distance: 3m
Model:  RF-BTR212
Manufacturer: Trans Electric Co.,Ltd.
Note:
80.0 dBuV/m
: T Ep—
{1 T P -
B0 e s 8 3 8 R B A 8 8 R o o A S5 Y R b 0k 8
L P e et e e e e 2 e e o 22 e vt g
s 3
wwﬂe“f“‘l’“”“whm WM?“i'W“MMﬁ””MWWWWMWWMMWWWW it
40 ;W,,_,,_A_.,,_,_“_“.‘_4“_,._‘...“_,_2
20 oo :
10.0 :
18900.000 20000 25000.0MHz
Freq. Reading | Factor Result Limit  |Margin Height | Degree
No- | MHz) | (@Buvim)| (dB) |(dBuvim) |(dBuvim)| (aB) | ¥ | tem) | (weg) | Rema

Page: 1 http://www.atc-lab.com
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Figure 30: Test figure of spurious emissions, mode A.3, Vertical polarity

(18GHz — 25GHz), GFSK Modulation

ACCURATE TECHNOLOGY CO., LTD. Site: 966 chamber
F1,Bldg,A, Changyuan New Material Port Keyuan Rd, Tel:+86-0755-26503290
Science & Industry Park,Nanshan Shenzhen,P.R.China Fax:+86-0755-26503396
Job No.:  pei #9532 Polarization:  Vertical
Standard: FCC Class B 3M Radiated Power Source: AC 120V/60Hz
Testitem: Radiation Test Date: 12/07/07/
Temp.( CYHum.(%) 24 C/48% Time: 11/06/59
EUT: Blurtooth Music Receiver Engineer Signature: PEI
Mode:  TX 2480MHz Distance: 3m
Model: RF-BTR212
Manufacturer: Trans Electric Co.,Ltd.
Note:
800  dBu¥/m
; “Timitl: R
7 g SN
L7 U N 3 e e e e e i m s an e o m o .
il i
e Ll ﬂ!mwwwgi\-w»wwwwhwww&iMWM;WMWM%WWMWt
T . - . -
30 -
20 ~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~
10.0
18000.000 20000 Z5000.0MHz
Freq. Reading | Factor Result Limit  |Margin Height | Degree
No. MHz) | (@Buvim) | (dB) | (dBuvim) |(@Buvim)| @B) |7 | em) | wegy [ REmek

Page: 1
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Figure 31: Test figure of spurious emissions, mode
polarity (9kHz — 30MHz), 8DPSK Modulation

A.1, Horizontal
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Figure 32: Test figure of spurious emissions, mode
(9kHz — 30MHz), 8DPSK Modulation
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Figure 33: Test figure of spurious emissions, mode A.1, Horizontal
polarity (30MHz — 1GHz), 8DPSK Modulation

&YX T.)?  ACCURATE TECHNOLOGY CO., LTD. Site: 966 chamber
1,Bldg,A,Changyuan New Material Port Keyuan Rd, Tel:+86-0755-28503290
Science & Industry Park,Nanshan Shenzhen,P.R.China Fax:+86-0755-26503396

Job No.: pei #9430
Standard: FGC Class B 3M Radiated
Testitem: Radiation Test

[ Temp.( C)Hum.(%) 24 C/48%
EUT: Blurtooth Music Receiver
‘Mode:  TX 2402MHz

Model: RF-BTR212
Manufacturer: Trans Electric Co.,Lid.

Polarization: Horizontal
Power Source: AC 120V/60Hz
Date: 2012/07/01

Time: 14:47:14

Engineer Signature: PEI
Distance: 3m

Note:

700  dBuV/m

F31 J S S

50

40

30

20

10

0.0 H H H H N H H i H H H H
30.000 ﬂ.ﬂ 50 60 70 80 :;UU ‘iﬂﬂ 500 éﬂﬂ '}l]l] ’1ﬂliﬂ.0 MHz
Freq. Reading | Factor Result Limit  {Margin Height | Degree
No- | MHz) | (dBuvim) | (dB) | (dBuvim) |(aBuvim)| (@B) |PZ%" | (em) | (aeg) | Remark
7 282.9735| 2530 | 1838 | 4377 | 4600 | 223| QP
2 4868700 17.20 | 2301 | 4111 | 4600 | 489| QP
3 7585735| 13.80 | 27.75 | 4155 | 4600 | 445| QP

Page:
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Figure 34: Test figure of spurious emissions, mode

(30MHz — 1GHz), 8DPSK Modulation

A.1, Vertical polarity

AWl ACCURATE TECHNOLOGY CO., LTD.
AT c F1,Bldg,A,Changyuan New Material Port Keyuan Rd,

Science & Industry Park,Nanshan Shenzhen,P.R.China

Site: 966 chamber
Tel:+86-0755-26503290
Fax:+86-0755-26503396

Job No.:  pei #9431 Polarization:  Vertical
Standard: FCC Class B 3M Radiated Power Source: AC 120V/60Hz
Testitem: Radiation Test Date: 2012/07/01
Temp.( CYHum.(%) 24 C/48% Time: 14:59:51
EUT: Blurtooth Music Receiver Engineer Signature; PE!
Mode: TX 2402MHz Distance: 3m
Model: RF-BTR212
Manufacturer: Trans Electric Co.,Lid.
Note:

700 dBuV/m

{ ! P = r—

60

50

40

30 feene

20

10

0o : R S N S I : ; ; T S

30.000 40 50 €0 70 80 300 4000 500 60D 700 10000 MHz

Freq. Reading | Factor | Result Limit  |Margin Height | Degree
No- | (MHz) | (dBuvim)| (dB) | (dBuVim) |(dBuVim)| (dB) | PO | (om) [ (cegy | Remam
1 282.9774 23.76 18.38 42.14 46.00 -3.86 QP
2 486.8270| 16.85 23.91 40.76 46.00 -5.24 | QP
Page: 1 hitp:/fwww.ate-lab.com
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Figure 35: Test figure of spurious emissions, mode
polarity (1GHz —4GHz), 8DPSK Modulation

@€ T.2?  ACCURATE TECHNOLOGY CO., LTD.
: AT c F1,Bldg,A,Changyuan New Material Port Keyuan Rd,

A.1, Horizontal

Site: 966 chamber
Tel:+86-0755-26503290

Science & Industry Park,Nanshan Shenzhen,P.R.China Fax:+86-0755-26503396

Job No.: pei #9403

Standard: FCC Class B 3M Radiated
Testitem: Radiation Test

Temp.( C)YHum.(%) 24 C/48%
EUT; Blurtooth Music Receiver
Mode: TX 2402MHz

Model: RF-BTR212

Manufacturer: Trans Electric Co.,Lid.

Polarization:  Horizontal
Power Source: AC 120V/60Hz
Date: 2012/07/01

Time: 10:53:15

Engineer Signature: PEI
Distance: 3m

Note:
900  dBuvim
E E Timit1: e
80 _‘H..A..A.A.....,..,.,.......,““,N..“,,.H“..,...A“.HJE .................................... ‘ <<<<<<< ;Lw..‘;:‘l‘::‘;‘:::ti‘i‘L
T OSSOSO et en e e ee e o et
[ [ U ﬁﬂ.,,ﬂf,..u J T S
1 :
10 U S ! KT e |
hod o i
e e
20 ke B,
L e OO SO
1.0 I L
1000000 3000 4000.0 MHz
Freq. Reading | Factor Result Limit  [Margin Height | Degree
No- | MHZ) | (dBuvim)| (dB) | (dBuVim) |(dBuVim)| (dB) |*¥% | tem | (seg) | Remerk
1 1601.965| 64.15 -11.07 53.08 74.00 |-20.92| peak
2 1601.965| 62.27 -11.07 51.20 54.00 ~2.80 | AVG

Page: 1
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Figure 36: Test figure of spurious emissions, mode A.1, Vertical polarity
(1GHz — 4GHz), 8DPSK Modulation

‘ . @ ACCURATE TECHNOLOGY CO., LTD. Site: 966 chamber
T. F1,Bldg,A,Changyuan New Material Port Keyuan Rd, Tel:+86-0755-26503290

Science & Industry Park,Nanshan Shenzhen,P.R.China Fax:+86-0755-26503396
Job No.: pei #9402 Polarization:  Vertical
Standard: FCC Class B 3M Radiated Power Source: AC 120V/60Hz
Testiter: Radiation Test Date: 2012/07/01
Temp.( CYHum.(%) 24 C/48% Time: 10:42:18
EUT: Blurtooth Music Receiver Engineer Signature: PEI
Mode: TX 2402MHz Distance: 3m

Model: RF-BTR212
Manufacturer: Trans Electric Co.,Ltd.

Note:

900 dBu/m

i limitT: —_—

|
: : { |
80 e e 4 ki ey Femmanan Srmmm———————
L S U renmnenmm i n e e e ns e b o e
B oo e B AR

VR s

30
20 - - - -
0 b et e nn s
0.0 ! :
1600.000 3000 4000.0 MHz
Freq. Reading | Factor Result Limit |Margin Height | Degree
No- | MHz) [ (aBuvim) | (dB) | (dBuvim) |(dBuVim)| (@B) | P | tem) | (deqy | Remerk
1602.035| 6026 | -11.07 | 4919 | 7400 |-2481| peak
2 1602.035| 5857 | -11.07 | 4750 | 54.00 | -6.50 | AVG

Page: 1 hitp:/imwww.atc-lab.com
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Figure 37: Test figure of spurious emissions, mode A.1, Horizontal
polarity (4GHz —18GHz), 8DPSK Modulation

; o 8 ACCURATE TECHNOLOGY CO., LTD. Site: 966 chamber
AT c F1,Bldg,A,Changyuan New Material Port Keyuan Rd, Tel:+86-0755-26503290

Science & Industry Park,Nanshan Shenzhen,P.R.China Fax:+86-0755-26503396

Job No.: pei #9389 Polarization:  Horizontal
Standard: FCC Class B 3M Radiated Power Source: AC 120V/60Hz
Testitem: Radiation Test Date: 2012/07/01
Temp.( C)YHum.(%) 24 C/48% Time: 8:43:43
EUT: Blurtooth Music Receiver Engineer Signature: PEI
Mode: TX 2402MHz Distance: 3m
Model: RF-BTR212
Manufacturer: Trans Electric Co.,Ltd.
Note:

90.0  dBuW/m

i z | P L

80 :

70

60

50

40

L VO

20 .

ORI i S b formeaeianne S U

0o ; : ; ;

4080.000 50600 6000 7000 8000 10000 18600.0MHz
Freq. Reading | Factor Result Limit  [Margin Height | Degree

No- | (MHz) |(dBuvim)| (dB) |(dBuVim) |(dBuvim)| (dB) |P%%| em) | (aegy | Remer
1 4803.970 52.26 -0.30 51.96 74.00 |-22.04| peak
2 4803.970( 49.20 -0.30 48.90 54.00 | -5.10| AVG

Page: 1 hitp://iwww.atc-lab.com
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\ATC)

Figure 38: Test figure of spurious emissions, mode
(4GHz — 18GHz), 8DPSK Modulation

A.1, Vertical polarity

ACCURATE TECHNOLOGY CO., LTD.

F1,Bldg,A,Changyuan New Material Port Keyuan Rd,
Science & Industry Park,Nanshan Shenzhen,P.R.China

Site: 966 chamber

Tel:+86-0755-26503290
Fax:+86-0755-26503396

Job No.: pei #9388

Standard: FCC Class B 3M Radiated
Testitem: Radiation Test

Temp( CyHum.(%) 24 C/48%
EUT: Blurtooth Music Receiver
Mode: TX 2402MHz

Model: RF-BTR212

Manufacturer: Trans Electric Co.,Ltd.

Polarization:

Power Source: AC 120V/60Hz
Date: 2012/07/01

Time: 8:34:44

Engineer Signature:  PEI
Distance:

3m

Verticai

Note:

90.0 dBuV/m

a0

70
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40

30

20

10

0o : : : H ;
4000.000 5000 5000 7000 8000 10000 18000_0MHz
Freq. Reading | Factor Result Limit  |Margin Height | Degree
No- | MHz) | (dBuvim) | (dB) | (dBuvim) |(dBuvim)| (@B) | P¥*™" | tem) | (deg) | Remark
1 4803.945| 55.60 -0.30 55.30 74.00 | -18.70| peak
2 4803.945( 52.30 -0.30 52.00 54.00 -2.00 | AVG
Page: 1 http:.//iwww.atc-lab.com
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Figure 39: Test figure of spurious emissions, mode A.1, Horizontal
polarity (18GHz —25GHz), 8DPSK Modulation

: - B ACCURATE TECHNOLOGY CO., LTD. Site: 966 chamber
AT c F1,Bldg,A,Changyuan New Material Port Keyuan Rd, Tel:+86-0755-26503290

Science & Industry Park,Nanshan Shenzhen,P.R.China Fax:+86-0755-26503396
Job No.:  pei #9419 Polarization:  Horizontal
Standard: FCC Class B 3M Radiated Power Source: AC 120V/60Hz
Testitem: Radiation Test Date: 2012/07/01
Temp.( CYHum.(%) 24 C/48 % Time: 13:13:03
EUT: Blurtooth Music Receiver Engineer Signature: PEI
Mode: TX 2402MHz Distance: 3m

Model:  RF-BTR212
Manufacturer: Trans Electric Co.,Ltd.

Note:

80.0 dBuV/m

60 ...,.._._,.,.._.....,._.,,....w........é ------------------------------------------------------------------------------------
? mewwwwwwwwwMMMWWWMM%WMMMWMM
AD b ..................................................................................
20 »~«-»~--»H-w”Muw»ww--«»-»—»-; ~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~
100 :
18000.000 20000 25000.0MHz
No. (';/rlig) (dRSi(\j/iPn?) F(?ifat;)r (d%ej/ullr:n) (dém/tm) Ivﬂag)m Deteter | FEI | (aay, | Romank
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Figure 40: Test figure of spurious emissions, mode

(18GHz — 25GHz), 8DPSK Modulation

an

ACCURATE TECHNOLOGY CO., LTD.

F1,Bldg,A,Changyuan New Material Port Keyuan Rd,
Science & Industry Parl,Nanshan Shenzhen,P.R.China

A.1, Vertical polarity

Site: 966 chamber
Tel:+86-0755-26503290
Fax:+86-0755-26503396

Job No.: pei #9418 Polarization:  Vertical
Standard: FCC Class B 3M Radiated Power Source: AC 120V/60Hz
Testitem: Radiation Test Date: 2012/07/01
Temp.( C)YHum.(%) 24 C/48% Time: 13:07:03
EUT: Blurtooth Music Receiver Engineer Signature: PEI
Mode:  TX 2402MHz Distance: 3m
Model: RF-BTR212
Manufacturer: Trans Electric Co.,Lid.
Note:
80.0  dBuV/m
:  limit1 - —
. i o
60 ....................................................................................
80 g o T T iAo
i O
1T T SRR .......................................................................................
30 4
20 ,..,,.,.,......“..”,.”.,.,.”..,_...:i ~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~
108 {
18000.600 20000 25000,0 MH2
Freq. Reading Factor Result Limit  (Margin Height | Degree
No- | (MHz) | (dBuVim) | (dB) | (dBuVim) | (@BuVim)| (dB) |C9%" | (em) | (deg) | Remark
Page: 1 http:/iwww.atc-lab.com
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Figure 41: Test figure of spurious emissions, mode A.2, Horizontal
polarity (9kHz — 30MHz), 8DPSK Modulation
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Figure 42: Test figure of spurious emissions, mode A.2, Vertical polarity
(9kHz — 30MHz), 8DPSK Modulation
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Figure 43: Test figure of spurious emissions, mode A.2, Horizontal
polarity (30MHz — 1GHz), 8DPSK Modulation

n 8 ACCURATE TECHNOLOGY CO., LTD. Site: 966 chamber
A T c F1,Bldg,A,Changyuan New Material Port Keyuan Rd, Tel:+86-0755-26503290

Science & Industry Park,Nanshan Shenzhen,P.R.China Fax:+86-0755-26503396

Job No.: pei #9433 Polarization:  Horizontal
Standard: FCC Class B 3M Radiated Power Source: AC 120V/60Hz
Testitem: Radiation Test Date: 2012/07/01
Temp{ C)YHum.(%) 24 C/48% Time: 15:23:12
EUT: Blurtooth Music Recsiver Engineer Signature: PEI|
Mode: TX 2441MHz Distance: 3m
Model: RF-BTR212
Manufacturer: Trans Electric Co.,Ltd.
Note:
700 dBuV/m
: :  Himit]
60
40
30
20 “J‘h\@‘ fomr bl
i AT |
o by
0.0 : : LI NI : : : OV
30,080 40 50 60 0 80 360 400 500 60D 700 1000.0 MHz
Freq. Reading | Factor Result Limit  [Margin Height | Degree
No- | MHz) | (dBuvim) | (dB) | (dBuvim) |(dBuVvim)| (dB) |°¥%| tem) | (egy | Remark
282.9715( 25.42 18.38 43.80 46.00 | -2.20| QP
2 486.8270| 16.72 23.91 40.63 46.00 | -5.37| QP
3 781.1946| 13.87 27.84 41.71 46.00 | -4.29| QP
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Figure 44: Test figure of spurious emissions, mode

(30MHz — 1GMHz), 8DPSK Modulation

A.2, Vertical polarity

ACCURATE TECHNOLOGY CO., LTD. Site: 966 chamber
F1,Bldg,A,Changyuan New Material Port Keyuan Rd, Tel:+86-0755-26503280
Science & Industry Park,Nanshan Shenzhen,P.R.China Fax:+86-0755-26503396

Job No.: pei #9432

Standard: FCC Class B 3M Radiated
Testitem: Radiation Test

Temp.{ CYHum.(%) 24 C/48%
EUT: Blurtooth Music Receiver
Mode:  TX 2441MHz

Model: RF-BTR212

Manufacturer: Trans Electric Co.,Lid.

Polarization:  Vertical

Power Source: AC 120V/60Hz
Date: 2012/07/01

Time: 15:

Engineer
Distance:

11:04
Signature; PEI
3m

Note:

30.000 -il] 5‘[] I;U '}ﬂ éﬂ e ) éﬂl] -il]ll 5’l]l] él]U 7"(]1] ‘1060.0 MHz
Freq. Reading Factor Result Limit  |Margin Height | Degree
No- | (MHz) | (dBuvim)| (dB) | (dBuVim) |(aBuvim)| (aB) |P%%| em) | (deg)y | ReMak
1 282.9896] 23.56 18.38 41.94 46.00 -4.06] QP
2 486.8460| 16.89 23.91 40.80 46.00 | -5.20| QP
Page: 1 http://mww.atc-lab.com
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Figure 45: Test figure of spurious emissions, mode A.2, Horizontal
polarity (1GHz — 4GHz), 8DPSK Modulation

ACCURATE TECHNOLOGY CO., LTD. Site: 966 chamber
F1,Bldg,A,Changyuan New Material Port Keyuan Rd, Tel:+86-0755-26503290
Science & Industry Park,Nanshan Shenzhen,P.R.China Fax:+86-0755-26503396

Job No.: pei #9400 Polarization: Horizontal

Standard: FCC Class B 3M Radiated Power Source: AC 120V/60Hz

Testitem: Radiation Test Date: 2012/07/01

Temp.( C)YHum.(%) 24 C/48% Time: 10:21:37

EUT: Blurtooth Music Receiver Engineer Signature: PEI

Mode: TX 2441MHz Distance: 3m

Model: RF-BTR212
Manufacturer: Trans Electric Co.,Ltd.

Note:

900 dBu¥/m

[ T E—

70

s i

21 T VOOV ‘,..uhi,*.._‘u_.__

L .

0.0 : H
1000.000 30000 4000.0 MHz
Freq. Reading | Factor Result Limit  {Margin Height | Degree
No- | MHz) |(eBuvim)| (dB) |(dBuvim) |(dBuvim)| (@B) |PZ%" | (em) | (degy | Romark
1 1626.701| 63.88 | -1092 | 5206 | 7400 |=21.04 peak
2 1626.701| 6202 | -1092 | 51.10 | 54.00 | 2.60| AVG

Page: 1 http://www.atc-lab.com
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Figure 46: Test figure of spurious emissions, mode A.2, Vertical polarity
(1GHz — 4GHz), 8DPSK Modulation

' oy ACCURATE TECHNOLOGY CO., LTD. Site: 966 chamber
AT F1,Bldg,A,Changyuan New Material Port Keyuan Rd, Tel:+86-0755-26503290

Science & Industry Park,Nanshan Shenzhen,P.R.China Fax:+86-0755-26503396

Job No.: pei #9401 Polarization:  Vertical
Standard: FCC Class B 3M Radiated Power Source: AC 120V/60Hz
Test item: Radiation Test Date: 2012/07/01
Temp.( CYHum.(%) 24 C/48% Time: 10:33:04
EUT: Blurtooth Music Recsiver Engineer Signature: PEI
Mode: TX 2441MHz Distance: 3m
Model: RF-BTR212
Manufacturer: Trans Electric Co.,Ltd.
Note:

90.0  dBu¥/m

: | limitT: —

80

70

60

L & PR

10 MML

20 ___A_‘__‘_“_..__‘._._...___...__..__”..,,..._w...,.M_,,HN.,.M.1“__,.““____,_“_._."...,.w”.i.‘_é“_,_“__..“,4..,w;H._..

10| F—

0.0 : :

1000.000 3000 £000.0 MHz
Freq. Reading | Factor Result Limit  [Margin Height | Degree

No- | (MHz)  |(dBuvim)| (dB) | (dBuv/m) |(dBuVim)| (dB) | P | tm) | (deqy | Remark
1 1626.695| 60.73 -10.92 49.81 74.00 |-24.18| peak
2 1626.695| 58.92 -10.92 48.00 54.00 | -6.00] AVG

Page: 1 hitp://www.atc-lab.com
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Figure 47: Test figure of spurious emissions, mode A.2, Horizontal
polarity (4GHz — 18GHz), 8DPSK Modulation

L e gn U ACCURATE TECHNOLOGY CO,, LTD. Site: 966 chamber
, AT F1,Bldg,A,Changyuan New Material Port Keyuan Rd, Tel:+86-0755-26503290

Science & Industry Park,Nanshan Shenzhen,P.R.China Fax:+86-0755-26503396
Job No.: pei #9398 Polarization:  Horizontal
Standard: FCC Class B 3M Radiated Power Source: AC 120V/60Hz
Testitem: Radiation Test Date: 2012/07/01
Temp.( CYHum.(%) 24 C/48% Time: 10:04:42
EUT: Blurtooth Music Receiver Engineer Signature: PEI
Mode: TX 2441MHz Distance: 3m

Model: RF-BTR212
Manufacturer: Trans Electric Co.,Ltd.

Note:

90.0  dBuV/m

limit1: —

a0

70

60

50

40

30

20

10

0.0 h H i H H H
4000.000 5000 6000 7000 8000 10000 18000.0 MHz2
Freq. Reading | Factor Result Limit  [Margin Height | Degree
No. (MHz) | (@Buvim) | (dB) | (dBuVim) | (dBuvim)| (dB) || (em) | (seg | Reme
1 4881.678| 54.38 014 | 5452 | 7400 |-1948 peak
2 4881.678| 5026 014 | 5040 | 54.00 | -3.60| AVG

Page: 1 hitp:/imww.atc-lab.com
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Figure 48: Test figure of spurious emissions, mode A.2, Vertical polarity
(4GHz — 18GHz), 8DPSK Modulation

e o 5 & ACCURATE TECHNOLOGY CO., LTD. Site: 966 chamber
AT F1,Bldg,A,Changyuan New Material Port Keyuan Rd, Tel:+86-0755-26603290

Science & Industry Park,Nanshan Shenzhen,P.R.China Fax:+86-0755-26503396
Job No.: pei #9399 Polarization:  Vertical
Standard: FCC Class B 3M Radiated Power Source: AC 120V/60Hz
Testitem: Radiation Test Date: 2012/07/01
Temp.( C)YHum.(%) 24 C/48% Time: 10:12:32
EUT: Blurtooth Music Receiver Engineer Signature: PE]
Mode: TX 2441MHz Distance: 3m

Model: RF-BTR212
Manufacturer: Trans Electric Co.,Ltd.

Note:

90.0 dBuV/m

} { i i limit1: e |

80

70

60

50

40

30

20

0.0 H B H N ' B
4000000 5000 6000 7000 8000 10080 18000.0MHz
Freq. Reading | Factor Result Limit  (Margin Height | Degree
No- | hz) | (Buvim)| (dB) | (dBuvim) |(dBuvim)| (dB) | %% | (cm) | (ceqy | Remark
1 4881.659 54.68 0.14 54.82 74.00 -19.18| peak
2 4881.659| 51.36 014 | 5150 | 5400 | -2.50| AVG

Page: 1 http://www.atc-lab.com
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Figure 49: Test figure of spurious emissions, mode A.2, Horizontal
polarity (18GHz — 25GHz), 8DPSK Modulation

ACCURATE TECHNOLOGY CO., LTD. Site: 966 chamber
F1,Bldg.A,Changyuan New Material Port Keyuan Rd, Tel:+86-0755-26503290
Science & Industry Park,Nanshan Shenzhen,P.R.China Fax:+86-0755-26503396

Job No.: pei #9420 Polarization:  Horizontal

Standard: FCC Class B 3M Radiated Power Source: AC 120V/60Hz

Testitem: Radiation Test Date: 2012/07/01

Temp.{ C)YHum.(%) 24 C/48% Time; 13:19:34

EUT: Blurtooth Music Receiver Engineer Signature: PEIl

Mode: TX 2441MHz Distance: 3m

Model:  RF-BTR212
Manufacturer: Trans Electric Co.,Ltd.

Note:

800 dBuV/m

H * limitl: —_—
60 .....,_..,._..._,.,._,_._.H.,”.......; ------------------------------------------------------------------------------------
L NSNS
‘ WwMWW“MMWMW%MMMmmwwwwwmwmmww»www*‘"w“‘m
40 _...MM.‘.,_“..m“v.“.,“.y..‘.._,AEWw...,.“.<,.“.WH.HA..»HH.H..»“.“.‘.“w._”WM.A,........_....._...A..
20 ...“,,”....”,...”..u..,...,..H...é ~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~
10.0 :
‘18000.000 20000 25000.0MH=z
Freq. Reading | Factor Result Limit  [Margin Height | Degree
No- | MHz) | (dBuvim)| (dB) |(dBuvim) |(dBuvim)| (cB) | %% | tcm) | (eg | Remark

Page: 1 hitp://www.atc-lab.com
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Figure 50: Test figure of spurious emissions, mode A.2, Vertical polarity
(18GHz — 25GHz), 8DPSK Modulation

-y ACCURATE TECHNOLOGY CO., LTD. Site: 966 chamber
p T c F1,Bldg,A,Changyuan New Material Port Keyuan Rd, Tel:+86-0755-26503290

Science & Industry Park,Nanshan Shenzhen,P.R.China Fax:+86-0755-26503396
Job No.: pei #9421 Polarization:  Vertical
Standard: FCC Class B 3M Radiated Power Source:  AC 120V/60Hz
Testitem: Radiation Test Date: 2012/07/01
Temp.{ CYHum.(%) 24 C/48% Time: 13:26:10
EUT: Blurtooth Music Receiver Engineer Signature: PEI
Mode:  TX2441MHz Distance: 3m
Model: RF-BTR212
Manufacturer: Trans Electric Co.,Ltd.
Note:
80.0  dBuV/m
i ; Jimit1: —
70 :
50 ....................................................................................
1 w ;
MWW M W*WM?MWWW‘WMWW ‘WWNMMMWWWWWW e
20 .......
10.0 :
18000.000 20000 25000.0MHz
Freq. Reading | Factor Result Limit |Margin Height | Degree
No- | (MHz) | (dBuvim)| (@B) | (dBuvim)|(dBuvim)| (@B) |PZ | om) | (e | Remark

Page: 1 http:/fwww.atc-lab.com
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A TUVRheinland®

Figure 51: Test figure of spurious emissions, mode A.3, Horizontal

polarity (9kHz — 30MHz), 8DPSK Modulation
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Figure 52: Test figure of spurious emissions, mode A.3, Vertical polarity
(9kHz — 30MHz), 8DPSK Modulation
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Figure 53: Test figure of spurious emissions,

mode A.3, Horizontal

polarity (30MHz — 1GHz), 8DPSK Modulation

' % ACCURATE TECHNOLOGY CO., LTD. Site: 966 chamber
; : : F1,Bldg,A,Changyuan New Material Port Keyuan Rd, Tel:+86-0755-26503200
! Fax:+86-0755-26503396

Science & Industry Park,Nanshan Shenzhen,P.R.China

Job No.: pei #9434 Polarization:  Horizontal
Standard: FCC Class B 3M Radiated Power Source: AC 120V/60Hz
Testitem: Radiation Test Date: 2012/07/01
Temp.( C)YHum.{%) 24 C/48% Time: 15:38:51
EUT: Blurtooth Music Receiver Engineer Signature: PE]|
Mode:  TX2480MHz Distance: 3m
Model: RF-BTR212
Manufacturer: Trans Electric Co.,Ltd.
Note:
700  dBuV/m
60 .M,A
50
40
30
20
10
o.a ; : R ; ; R
300600 40 50 60 70 80 400 500 600 700 10D0.0 MHz
Freq. Reading | Factor Result Limit  |Margin Height | Degree
No- | (MHz) | (aBuvim)| (@B) | (dBuvim) |(dBuVim)| (dB) | | tom) | (wegy | Reman
1 271.7000| 22.79 18.23 41.02 46.00 498 QP
2 2829768 25.72 18.38 44.10 46,00 | -1.90| QP
3 758.5565| 14.45 27.75 42.20 46.00 | -3.80| QP
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Figure 54: Test figure of spurious emissions, mode
(30MHz — 1GHz), 8DPSK Modulation

an

ACCURATE TECHNOLOGY CO.,, LTD.

F1,Bldg,A,Changyuan New Material Port Keyuan Rd,
Science & Industry Park,Nanshan Shenzhen,P.R.China

A.3, Vertical polarity

Site: 966 chamber

Tel:+86-0755-26503290
Fax:+86-07556-26503396

Job No.: pei #9435 Polarization:  Vertical
Standard: FCC Class B 3M Radiated Power Source: AC 120V/60Hz
Testitem: Radiation Test Date: 2012/07/01
Temp.( C)YHum.(%) 24 C/48% Time: 15:47:55
EUT: Blurtooth Music Receiver Engineer Signature: PEI
Mode: TX 2480MHz Distance: 3m
Model: RF-BTR212
Manufacturer: Trans Eleciric Co.,Ltd.
Note:

70.0 dBuV/m

Timit1: !

60

50

40

30

20

10

oo : N S T B : A R

30000 40 &0 60 70 80 300 400 500 600 700 10000 MMz

Freq. Reading | Factor Result Limit  |Margin Height | Degree
No- | (MHz) |(@Buvim)| (dB) |(dBuvim) |(dBuvim)| (dB) | ¥ | (em) | (deqy | Romer
1 282.9791| 24.08 18.38 42.46 46.00 -3.54| QP
2 486.8365{ 16.93 23.91 40.84 46.00 | -5.16 | QP
Page: 1 http://www.atc-lab.com
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Figure 55: Test figure of spurious emissions, mode A.3, Horizontal
polarity (1GHz —4GHz), 8DPSK Modulation

AT AL ACCURATE TECHNOLOGY CO., LTD. Site: 966 chamber
A T c F1,Bldg,A,Changyuan New Material Port Keyuan Rd, Tel:+86-0755-26503290

Science & Industry Park,Nanshan Shenzhen,P.R.China Fax:+86-0755-26503396
Job No.: pei #9404 Polarization: Horizontal
Standard: FCC Class B 3M Radiated Power Source: AC 120V/60Hz
Testitem: Radiation Test Date: 2012/07/01
Temp.( CYHum.(%) 24 GC/48% Time: 11:09:43
EUT: Blurtooth Music Receiver Engineer Signature: PEI
Mode: TX 2480MHz Distance: 3m

Model: RF-BTR212
Manufacturer: Trans Electric Co.,Ltd.

Note:
0.0 dBu¥/m
a0
70
60
50
40
30
N U N S I
0.0 H i
1000.000 3000 4000.0 MHz
Freq. Reading | Factor Result Limit  |Margin Height | Degree
No- | (MHz) | (dBuvim)| (dB) |(daBuvim) |(aBuvim)| (@B) |P=='| tem) | (e | Remark
1 1652.707| 64.79 -10.74 54.05 74.00 | ~19.95 peak
2 1652.707| 63.14 -10.74 52.40 54.00 | -1.60| AVG

Page: 1 http://mww.atc-lab.com
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Figure 56: Test figure of spurious emissions, mode A.3, Vertical polarity
(1GHz — 4GHz), 8DPSK Modulation

FF4°  ACCURATE TECHNOLOGY CO., LTD. Site: 966 chamber
. A c F1,Bldg,A,Changyuan New Material Port Keyuan Rd, Tel:+86-0755-26503290

Science & Industry Park,Nanshan Shenzhen,P.R.China Fax:+86-0755-26503396

Job No.: pei #9405 Polarization:  Vertical
Standard: FCC Class B 3M Radiated Power Source: AC 120V/60Hz
Testitem: Radiation Test Date: 2012/07/01
Temp.( CYHum.(%) 24 C/48% Time: 11:16:23
EUT: Blurtooth Music Receiver Engineer Signature:  PEI
Mode: TX 2480MHz Distance: 3m
Model: RF-BTR212
Manufacturer: Trans Electric Co.,Ltd.
Note:

90.0  dBuV/m

[ Tt : —

80

70

60

50

40

0

b 1 S RO TOR “w,,..«..,...u‘:» __.__“‘.._.«_“‘.H____‘,..,._M..,.},.,.,M,..“.,,____.._‘_A..

10 I

1000.660 3000 4000.0 MHz
Freq. Reading | Factor Result Limit  [Margin Height | Degree

No- | (MHz) | (dBuvim)| (dB) | (dBuVim) |(@BuVim)| (dB) | P | tem) | (deg) | Romar
1 1652.692 60.64 -10.74 49.90 74.00 |-24.10| peak
2 1662.692| 59.24 -10.74 48.50 54,00 | -5.50 | AVG

Page: 1 hitp:/fwww.ate-lab.com
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Figure 57: Test figure of spurious emissions, mode A.3, Horizontal
polarity (4GHz —18GHz), 8DPSK Modulation

ACCURATE TECHNOLOGY CO., LTD. Site: 966 chamber
F1,Bldg,A,Changyuan New Material Port Keyuan Rd, Tel:+86-0766-26503290
Science & Industry Park,Nanshan Shenzhen,P.R.China Fax:+86-0755-26503396

Job No.: pei #9397 Polarization:  Horizontal

Standard: FCC Class B 3M Radiated Power Source: AC 120V/60Hz

Testitem: Radiation Test ' Date: 2012/07/01

Temp.( CYHum.(%) 24 C/48% Time: 9:55:28

EUT: Blurtooth Music Receiver Engineer Signature: PEI

Mode: TX 2480MHz Distance: 3m

Model: RF-BTR212
Manufacturer: Trans Electric Co.,Ltd.
Note:

{1 SO - AR

0.0 t : | ; : |
4000.000 5000 6000 7000 8000 10000 18000.0MH2

Freq. Reading | Factor Resuit Limit  [Margin Height | Degree
No- | (MHz) |[(dBuvim)| (dB) |(dBuV/m) |(dBuvim)| (dB) || (em) | (deqy | Remerk
1 4659.931| 51.27 052 | 5179 | 7400 |-22.21| peak
2 4959.931| 47.08 052 | 4760 | 5400 |-6.40| AVG

Page: 1 hitp://www.atc-lab.com
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Figure 58: Test figure of spurious emissions, mode A.3, Vertical polarity
(4GHz — 18GHz), 8DPSK Modulation

. 5 a ® ACCURATE TECHNOLOGY CO., LTD. Site: 966 chamber
i A c F1,Bldg,A,Changyuan New Material Port Keyuan Rd, Tel:+86-0765-26503290

Science & Industry Park,Nanshan Shenzhen,P.R.China Fax:+86-0755-26503396
Job No.: pei #9396 Polarization:  Vertical
Standard: FCC Class B 3M Radiated Power Source: AC 120V/60Hz
Testitem: Radiation Test Date: 2012/07/01
Temp.( CYHum.(%) 24 C/48% Time: 9:47:24
EUT: Blurtooth Music Receiver Engineer Signature: PEI
Mode: TX 2480MHz Distance: 3m

Model: RF-BTR212
Manufacturer: Trans Eiectric Co.,Ltd.

Note:

90.0 dBuW/m

80

70

60

50

40
30 -+
B
L1/ TR, ;
0.0 : : i ;
4000000 5000 6000 7000 8000 10600 18000.0MHz
Freq. Reading Factor Result Limit  {Margin Height | Degree
No- | (MHz) | (dBuvim)| (dB) | (dBuVim) |(dBuVim)| (dB) || (em) | (cegy | Remare
1 4959.946| 5152 | 052 | 5204 | 7400 |-21.96] peak
2 4950.046| 47.28 | 052 | 4780 | 5400 | 6.20| AVG

Page: 1 hitp://iwww.atcab.com
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Figure 59: Test figure of spurious emissions, mode A.3, Horizontal
polarity (18GHz —25GHz), 8DPSK Modulation

; . 8 ACCURATE TECHNOLOGY CO., LTD. Site: 966 chamber
1 AT c F1,Bldg,A,Changyuan New Material Port Keyuan Rd, Tel:+86-0755-26503290

Science & Industry Park,Nanshan Shenzhen,P.R.China Fax:+86-0755-26503396
Job No.: pei #9423 Polarization:  Horizontal
Standard: FCC Class B 3M Radiated Power Source: AC 120V/60Hz
Testitem: Radiation Test Date: 2012/07/01
Temp.( C)Hum.(%) 24 C/48% Time: 13:41:42
EUT: Blurtooth Music Receiver Engineer Signature: PEI
Mode: TX 2480MHz Distance: 3m

Model: RF-BTR212
Manufacturer: Trans Electric Co.,Ltd.

Note:

80.0 dBu¥/m

i Timit1: —

L e T g U

11 OSSR USSR

it T T P TR I

40

20 »~————-»~»-«~»~-~»uw»nm»«-u-u‘u; ~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~
10,0 :
18000.000 20000 25000.0MHz
Freq. Reading | Factor Resuit Limit  |Margin Height | Degree
No- | (MHz) | (dBuwim)| (dB) | (dBuvim) |(dBuvim)| (dB) |P%=*"| m) | (@eq) | Remer
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Figure 60: Test figure of spurious emissions, mode A.3, Vertical polarity
(18GHz — 25GHz), 8DPSK Modulation

- & ACCURATE TECHNOLOGY CO., LTD. Site: 966 chamber
AT c F1,Bldg,A,Changyuan New Material Port Keyuan Rd, Tel:+86-0755-26503290

Science & Industry Park,Nanshan Shenzhen,P.R.China Fax:+86-0755-26503396
Job No.:  pei #9422 Polarization:  Vertical
Standard: FCC Class B 3M Radiated Power Source:  AC 120V/60Hz
Testitem: Radiation Test Date: 2012/07/01
Temp.{ C)YHum.{%) 24 C/48% Time: 13:32:16
EUT: Blurtooth Music Receiver Engineer Signature:  PEI
Mode: TX 2480MHz Distance: 3m

Model: RF-BTR212
Manufacturer: Trans Electric Co.,Ltd.

Note:

80,0  dBuV/m

limit1: —
60 ....................................................................................
L7/ 2 R, oo oo U USROSV y
e .M«'M\WMMWNWWW&W@&M\MWMWWWMWWMMJJMWMW‘“WM‘A
20 ...................................................................................
100 {
18000.000 200060 25000.0MHz
Freq. Reading | Factor Result Limit  |Margin Height | Degree
No- | (MHz) | (dBuvim)| (dB) | (dBuVim) |(@Buvim)| (dB) | O™ | tem) | (deg) | Remere

Page: 1 hitp://Amwww.atc4ab.com
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Figure 61: Test figure of spurious emissions, mode C, Horizontal polarity
(9kHz — 30MHz), GFSK Modulation
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Figure 62: Test figure of spurious emissions, mode C, Vertical polarity
(9kHz — 30MHz), GFSK Modulation
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Figure 63: Test figure of spurious emissions, mode
(30MHz — 1GHz), GFSK Modulation

an

ACCURATE TECHNOLOGY CO., LTD.

F1,Bldg,A,Changyuan New Material Port Keyuan Rd,
Science & Industry Park,Nanshan Shenzhen,P.R.China

C

, Horizontal polarity

Site: 866 chamber

Tel:+86-0755-26503290
Fax:+86-0755-26503396

Job No.: pei #9475

Standard: FCC Class B 3M Radiated
Testitem: Radiation Test
Temp.( CYHum.(%) 24 C/48%
EUT: Blurtooth Music Receiver
Mode: RX 2480MHz
‘Model:  RF-BTR212-
Manufacturer: Trans Electric Co.,Ltd.

Polarizatiol

n: Horizontal
Power Source: AC 120V/60Hz

Date: 12/07/06/
Time: 8/38/23

Engineer Signature: PEI

Distance:

3m

Note:

70.0 dBu¥/m

60

50

49

20

10

0.0

11 S SO

30.000 40

50 60 70 80

300 400

500 600 700 1000.0 MHz

No | i) | cevimy | @8y | (dBoim) |cBuvim) | ey |22 | o | foony | Remak
1 273.0844| 23.08 | 1824 | 4127 | 46.00 | -4.73| QP
2 2820736| 2556 | 1638 | 4394 | 46.00 | 2.06| QP
3 4210081| 1866 | 23.17 | 4183 | 46.00 | 447 | QP
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Figure 64: Test figure of spurious emissions, mode C, Vertical polarity
(30MHz — 1GHz), GFSK Modulation

R & 5 8 ACCURATE TECHNOLOGY CO,, LTD. Site: 966 chamber
] AT c F1,Bldg,A,Changyuan New Material Port Keyuan Rd, Tel:+86-0755-26503290

Science & Industry Park,Nanshan Shenzhen,P.R.China Fax:+86-0755-26503396

Job No.: pei #9476 Polarization:  Vertical
Standard: FCC Class B 3M Radiated Power Source: AC 120V/60Hz
Testitem: Radiation Test Date: 12/07/06/
Temp.( CYHum.(%) 24 C/48% Time: 8/46/04
EUT: Blurtooth Music Receiver Engineer Signature:  PEI
Mode: RX 2480MHz Distance: 3m
Model: RF-BTR212
Manufacturer: Trans Electric Co.,Ltd.
Note:

708 dBu¥im

60 4«K4£

10

30

20

. |

0o : : L : ; : L

30000 40 50 60 70 80 300 400 500 600 700 10000 MHz

Freq. Reading Factor Result Limit |Margin Height | Degree

No- | (mHz) [ (aBuvim) | (@B) | (dBuvim) |(dBuvim)| (dB) |°%°™"| (om) | (seg) | Re™E*
1 143.1850| 20.97 11.48 3245 4350 |-11.05| QP
2 421.0139| 15.32 2317 38.49 4600 | -7.51| QP

Page: 1 http:/fwww.atc-fab.com
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Figure 65: Test figure of spurious emissions, mode
(1GHz —18GHz), GFSK Modulation

C, Horizontal polarity

ACCURATE TECHNOLOGY CO,, LTD.

F1,Bldg,A,Changyuan New Material Port Keyuan Rd,
Science & Industry Park,Nanshan Shenzhen,P.R.China

Site: 966 chamber

Tel:+86-0755-26503290
Fax:+86-0755-26503396

Job No.; pei #9477 Polarization:  Horizontal
Standard: FCC Class B 3M Radiated Power Source: AC 120V/60Hz
Testitem: Radiation Test Date: 12/07/06/
Temp.( CYHum.(%) 24 C/48% Time: 8/55/15
EUT: Blurtooth Music Receiver Engineer Signature: PE!}
Mode: RX 2480MHz Distance: 3m
Model:  RF-BTR212
Manufacturer: Trans Electric Co.,Ltd.
Note:

90.0  dBuV/m

80

70

50

50

40

30

10

0.0 : : : : A A

1000.000 2000 3000 5000 6000 7000 80009000 18000.0MHz
Freq. Reading Factor Result Limit  |Margin Height | Degree

No- | (MHz) | (dBuvim) | (dB) | (dBuv/m) |(dBuvim)| (dB) | %% | om) | (aeg) | Remerk
1 1654.360| 64.05 -10.72 53.33 54,00 | -0.67 | peak
2 1654.360| 63.52 -10.72 52.80 54.00 | -1.20| AVG
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Figure 66: Test figure of spurious emissions, mode C, Vertical polarity
(1GHz - 18GHz), GFSK Modulation

. mp o L ACCURATE TECHNOLOGY CO., LTD. Site: 966 chamber
AT c F4,Bldg,A,Changyuan New Material Port Keyuan Rd, Tel:+86-0755-26503260

Science & Industry Park,Nanshan Shenzhen,P.R.China Fax:+86-0755-26503396
Job No.: pei #9478 Polarization:  Vertical
Standard: FCC Class B 3M Radiated Power Source: AC 120V/60Hz
Testitem: Radiation Test Date: 12/07/06/
Temp.( C)YHum.(%) 24 C/48% Time: 9/04/42
EUT: Blurtooth Music Receiver Engineer Signature; PEIl
Mode: RX 2480MHz Distance: 3m

Model: RF-BTR212
Manufacturer: Trans Electric Co.,Ltd.

Note:

90.0 dBu¥/m

10

0.0 H : H H H ! ! : H
10060.000 2000 3000 5000 600D 7000 80009000 16000.0 HHz

Freq. Reading Factor Result Limit |Margin Height | Degree
No- | (MHz) | (@Buvim) | (dB) | (dRuv/im) | (dBuvim)| (@B) |7 | om) [ wegy | Reme™
1 1654.344| 6188 | -10.72 | 5116 | 54.00 | -2.84| peak
2 1654.344] 6035 | -10.72 | 49.63 | 54.00 | 4.37| AVG

Page: 1 http://www.atc-lab.com
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Figure 67: Test figure of spurious emissions, mode
(18GHz —25GHz), GFSK Modulation

C, Horizontal polarity

‘ & ACCURATE TECHNOLOGY CO., LTD.
AT c F1,Bldg,A,Changyuan New Material Port Keyuan Rd,

Science & Industry Park,Nanshan Shenzhen,P.R.China

Site: 966 chamber

Tel:+86-0755-26503290
Fax:+86-0755-26503396

Job No.: pei #9526 Polarization:  Horizontal
Standard: FCC Class B 3M Radiated Power Source: AC 120V/60Hz
Testitem: Radiation Test Date: 12/07/07/
Temp.( CYHum.{%) 24 C/48% Time: 10/18/58
EUT: Blurtooth Music Receiver Engineer Signature: PEI
Mode: RX 2480MHz Distance: 3m
Medel: RF-BTR212
Manufacturer: Trans Electric Co.,Lid.
Note:
80.0  dBu¥/m
70 -
60 .,mm,.w”..,................,......é ....................................................................................
L1 | R U ‘ .............................................................................. .
N EACTIVT e R i e
i Www'“ W"‘"“‘”“‘;’"“‘WWWN%WW’»WM%MWMWMMMMW i
40 P - : e < o e e e
20 -----------------------------------------------------------------------------------
10.0 !
18000.000 20000 25000.0MHz
Freq. Reading Factor Result Limit [Margin Height | Degree
No- | (MHz) | (@Buvim)| (dB) | (dBuvim) |(dBuvim)| (dB) | P | (om) | (wea) | Re™e®
Page: 1 http://www.atc-lab.com
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Figure 68: Test figure of spurious emissions, mode

(18GHz — 25GHz), GFSK Modulation

C, Vertical polarity

ACCURATE TECHNOLOGY CO,, LTD.

F1,Bldg,A,Changyuan New Material Port Keyuan Rd,
Science & Indusiry Park,Nanshan Shenzhen,P.R.China

Site: 966 chamber

Tel:+86-0755-26503290
Fax:+86-0755-26503396

Job No.: pei #9525 Polarization:  Vertical
Standard: FCC Class B 3M Radiated Power Source: AC 120V/60Hz
Testitem: Radiation Test Date: 12/07/07/
Temp.( CYHum.(%) 24 C/48% Time: 10/09/39
EUT: Blurtooth Music Receiver Engineer Signature: PE!
Mode: RX 2480MHz Distance: 3m
Model:  RF-BTR212
Manufacturer: Trans Electric Co.,Lid.
Note:
80.0  dBuvAm
50 ....................................................................................
B g ,3 ------------------------------------------------------------------------------- - Al
e AT bt A R
g '
30 - -
20 ....................................................................................
10.0
18000.000 20000 25000 0MHz
Freq. Reading | Factor Result Limit  |Margin Height | Degree
No- | (mbz) | (dBuvim) | (dB) | (dBuV/m) | (dBuvim) | (dB) | %% | (om) | (ceg) | Remerk
Page: 1 hittp://www.atc-lab.com
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Figure 69: Test figure of spurious emissions, mode C, Horizontal polarity
(9kHz — 30MHz), 8DPSK Modulation
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Figure 70: Test figure of spurious emissions, mode C, Vertical polarity
(9kHz — 30MHz), 8DPSK Modulation
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Figure 71: Test figure of spurious emissions, mode
(30MHz — 1GHz), 8DPSK Modulation

|ATC)

ACCURATE TECHNOLOGY CO., LTD.

F1,Bldg,A,Changyuan New Material Port Keyuan Rd,
Science & Industry Park,Nanshan Shenzhen,P.R.China

C, Horizontal polarity

Site: 966 chamber

Tel:+86-0755-26503290
Fax:+86-0755-26503396

Job No.: pei #9429

Test item:

Standard: FCC Class B 3M Radiated
Radiation Test
Temp.( C)YHum.(%) 24 C/48%

EUT: Blurtooth Music Receiver
Mode: RX 2480MHz
Madel: RF-BTR212

Manufacturer: Trans Electric Co.,Ld.

Polarization:
Power Source: AC 120V/60Hz
Date: 2012/07/01
Time: 14:38:23
Engineer Signature:

Distance:

Horizontal

PEI
3m

Note:

700 dBuV/m

60

50

40

30

20

190

0.0

40

50 60

70 8o

300 400

500 600 700 1000.0 MHz

30.000
Freq. Reading | Factor Result Limit  |Margin Height | Degree
No- | (MHz) | (dBuvim)| (dB) |(dBuVim) |(dBuvim)| (dB) |P%=*| em) | (deg) | Remak
1 271.7334] 2415 | 18.23 | 4238 | 46.00 |-362| QP
2 282.9834| 2537 | 18.38 | 43.75 | 46.00 | -2.25| QP
3 509.5080 18.25 24.12 42.37 46.00 -3.63 QP
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Figure 72: Test figure of spurious emissions, mode C, Vertical polarity

(30MHz — 1GHz), 8DPSK Modulation

Awal ACCURATE TECHNOLOGY CO., LTD. Site: 966 chamber
AT c F1,Bldg,A,Changyuan New Material Port Keyuan Rd, Tel:+86-0755-26503290

Science & Industry Park,Nanshan Shenzhen,P.R.China Fax:+86-0755-26503396

Job No.:  pei #9428 Polarization:  Vertical
Standard: FCC Class B 3M Radiated Power Source: AC 120V/60Hz
Testitem: Radiation Test Date: 2012/07/01
Temp.( C)YHum.(%) 24 C/48% Time: 14:26:02
EUT: Blurtooth Music Receiver Engineer Signature: PE]
Mode: RX 2480MHz Distance: 3m
Model: RF-BTR212
Manufacturer: Trans Electric Co.,Ltd.
Note:

700  dBu¥/m

: P i E—

60 T S P PN

50

40

30

20

10

oo : ; N S N

30.000 40 50 60 300 400 500 60D 700 1000.0 MMz

Freq. Reading | Factor Resuit Limit  [Margin Height | Degree
No- | (MHz) | (dBuvim)| (dB) | (dBuV/m) |(aBuvim)| (cB) | 2| tm) | (ceq) | Remer
1 282.9762| 21.44 18.38 39.82 46.00 -6.18| QP
2 486.8650 19.19 23.91 43.10 46.00 | 290 QP
Page: 1 http://www.ate-lab.com
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Figure 73: Test figure of spurious emissions, mode
(1GHz -18GHz), 8DPSK Modulation

an

ACCURATE TECHNOLOGY CO., LTD.

F1,Bldg,A,Changyuan New Material Port Keyuan Rd,
Science & Industry Park,Nanshan Shenzhen,P.R.China

C, Horizontal polarity

Site: 966 chamber

Tel:+86-0755-26503290
Fax:+86-0755-26503396

Job N

Test item:

o.. pei#9411

Standard: FCC Class B 3M Radiated
Radiation Test
Temp.( C)YHum.(%) 24 C/48%

Polarization:

Power Source:  AC 120V/60Hz
Date: 2012/07/01

Time: 12:11:44

Horizontal

EUT: Blurtooth Music Receiver Engineer Signature: PEI
Mode: RX 2480MHz Distance: 3m
Model: RF-BTR212
Manufacturer: Trans Electric Co.,Ltd.
Note:

90.0  dBuV/m

; ; : ! limiti: —

80 ; : ’

7

60 : :

[31 N IO Y : :

40

30

20 ___‘.‘ O EV._.H._,E_.__._,'___

10 :

0.0 : ; : : - i

1000.000 2000 3000 5000 6000 7000 20009000 15000.0MHz
Freq. Reading | Factor Result Limit  (Margin Height | Degree

No- | (MHz) | (aBuvim)| (dB) | (dBuVvim) |(dBuVim)| (dB) | == | tcm) | (ceqy | Remere
1 1654.363| 64.82 -10.72 54.10 74.00 | -19.90| peak
2 1654.363| 63.72 -10.72 53.00 54.00 | -1.00] AVG
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Figure 74: Test figure of spurious emissions, mode C, Vertical polarity
(1GHz — 18GHz), 8DPSK Modulation

. P ® ACCURATE TECHNOLOGY CO., LTD. Site: 966 chamber
: F1,Bldg,A,Changyuan New Material Port Keyuan Rd, Tel:+86-0755-26503200
Science & Industry Park,Nanshan Shenzhen,P.R.China Fax:+86-0755-26503396

Job No.: pei #9410
Standard: FCC Class B 3M Radiated
Testitem:

Radiation Test
Temp.( C)YHum.(%) 24 C/48%

Blurtooth Music Receiver

Polarization:  Vertical

Power Source: AC 120V/60Hz
Date: 2012/07/01

Time: 12:02:09

Engineer Signature: PEI
Distance: 3m

80

70

60

50

40

30

20

EUT:
Mode: RX 2480MHz
Model: RF-BTR212
Manufacturer: Trans Electric Co.,Ltd.
Note:
900  dBuV/m

it —_

i v N i

i h ‘ |

0.0 H H H H \ H H H i
1000.000 2000 3000 5000 6000 }DI]D sunuéuuu 180DD.0MHz
Freq. Reading | Factor Result Limit  [Margin Height | Degree
No- | (Mhz)  |(Buvim)| (dB) | (dBuvim) |(dBuVim)| (dB) | %% | (om) | (degy | Remark
1 1654.366| 61.75 | -10.72 | 5103 | 7400 |-22.97| peak
2 1654.366| 60.62 | -10.72 | 49.80 | 5400 | 410| AVG

Page: 1
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Figure 75: Test figure of spurious emissions, mode

(18GHz —25GHz), 8DPSK Modulation

C, Horizontal polarity

‘ ‘ B ACCURATE TECHNOLOGY CO., LTD. Site: 966 chamber
1 AT c F1,Bldg,A,Changyuan New Material Port Keyuan Rd, Tel:+86-0755-26503290

Science & Industry Park,Nanshan Shenzhen,P.R.China Fax:+86-0755-26503396
Job No.: pei #9416 Polarization:  Horizontal
Standard: FCC Class B 3M Radiated Power Source: AC 120V/60Hz
Testitem: Radiation Test Date: 2012/07/01
Temp.( C)YHum.(%) 24 C/48% Time: 12:51:12
EUT: Blurtooth Music Receiver Engineer Signature: PEI
Mode: RX2480MHz - Distance: 3m
Model:  RF-BTR212
Manufacturer: Trans Electric Co.,Ltd.
Note:
80.0  dBu¥/m
: ¢ hmitt: o |
&0 ....................................................................................
L] 1 RPN é ............................................................................... L
il ‘ . o MV
A WNQNH i, wW\MW*WAWWWWW“NW,WIWWWM l‘mﬂu‘“ o
40 .A.,.....‘..,.u..,ww...,_...,u....,..,ué. uuuuuuuuuuuuuuuuuuuuuuuuuuuuuuuuuuuuuuuuuuuuuuuuuuuuuuuuuuuuuuuuuuuuuuuuuuuuuuuuuuuuu
30
20 ....................................................................................
10.0 ;
18000.000 26000 25000.0 MHz
Freq. Reading Factor Result Limit  |Margin Height | Degree
No- | mHz) | (@Buvim)| (dB) | (dBuvim) |(dBuvim)| (dB) || tom) | (aeg) | Remar

Page: 1 http://www.atc-lab.com
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Figure 76: Test figure of spurious emissions, mode C, Vertical polarity
(18GHz — 25GHz), 8DPSK Modulation

» 8 ACCURATE TECHNOLOGY CO., LTD. Site: 966 chamber
AT c F1,Bldg,A,Changyuan New Material Port Keyuan Rd, Tel:+86-0755-26503290

Science & Industry Park,Nanshan Shenzhen,P.R.China Fax:+86-0755-26503396
Job No.: pei #9417 Polarization:  Vertical
Standard: FCC Class B 3M Radiated Power Source: AC 120V/60Hz
Testitem: Radiation Test Date: 2012/07/01
Temp.( C)Hum.(%) 24 C/48% Time: 13:00:38
EUT: Blurtooth Music Receiver Engineer Signature: PEI
Mode: RX 2480MHz Distance: 3m
Model: RF-BTR212
Manufacturer: Trans Electric Co.,Ltd.
Note:
800  dBu¥/m
: Thmtl: | —
B0 ~~.»~u--~,-~.~-—~~-~~»--~-~-~-~——-»§ ------------------------------------------------------------------------------------
- U ~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~
e O SN ot
30 A
U ....................................................................................
10.0 :
18000000 20060 25000.0MHz
Freq. Reading Factor Result Limit  [Margin Height | Degree
No- | (MHz) | (dBuvim)| (dB) | (dBuvim) | (dBuVim)| (dB) | ¥ | tem) | gy | Remark

Page: 1 http://www.atc-lab.com
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Figure 77: Test figure of Radiated emissions inres  tricted bands, Mode
A.1, Horizontal, GFSK Modulation

@ ACCURATE TECHNOLOGY CO., LTD. Site: 966 chamber
AT c F1,Bldg, A, Changyuan New Material Port Keyuan Rd, Tel+86-0755-26503290

Science & Industry Park Nanshan Shenzhen,P.R.China Fax:+86-0755-26503396
Job No..  pel #9390 Polarization: Horizontal
Standard: FCC Part 15 Band Edge (2.43G) Power Source: AC 120V/60Hz
Testitem: Radiation Test Date: 2012/07/01
Temp( CYHum.(%) 24 C/48% Time: 8:55:23
EUT: Blurtooth Music Recelver Engineer Signature:  PEI
Mode: TX 2402MHz Distance: 3m

Model. RF-BTR212
Manufacturer. Trans Electric Co.,Lid.

MNote:

ana dBuvAm

limit1

m

an

0

m

23000 27100 MHx
Freq. Reading | Factor Result Limit  [Margin Height | Degree
No. (MHz) | @Buvim) | (dB) | (dBuvim) | (dBuvimy| @B | P | tem) | (degy | FEmark
1 2380022| 5101 753 | 4438 5400 | -962| peak
2 7380022| 4403 753 | 3740 54100 |-1660] AVG
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Figure 78: Test figure of Radiated emissions inres  tricted bands, Mode A.1,
Vertical, GFSK Modulation

ACCURATE TECHNOLOGY CO., LTD.
F1,Bldg,A Changyuan New Matenal Port Keyuan Rd,

Site: 966 chamber
Tel:+86-0755-26503290

Science & Industry Park Nanshan Shenzhen,P.R.China Fax:+86-0755-26503396

Job No

EUT:
Mode:
Madel:

o pel #9391

Standard: FCC Part 15 Band Edge (2.4G)
Testitem: Radiation Test
Temp{ CyHum.(%) 24 C/48%

Blurtooth Music Receiver
TX 2402MHz
RF-BTR212

Manufacturer: Trans Electric Co_Lid.

Polarization: Vertical
Power Source: AC 120V/60Hz
Diate: 2012/07/01

Time: 9:06:21

Engineer Signature:  PEI
Distance:  3m

Mate:

0.0

m

50

an

20

m

dBuvdm

limit1-

2 0.n0n 2300 HMHz
Freq. Reading | Factor Result Limit  (Margin Height | Degree
No- | mhz) | (@Buvim) | (@8) |(dBuvim) |(aBuvim)| (gg) | °%= | iem) | geg) | Rem
1 2380071] 5310 | -753 | 4557 | 5400 | B43| peak
3 7380071| 4573 | 753 | 3820 | 5400 |-1580] AVG

Page: 1

http-fiwwan.atc-lab.com




Appendix 1 A TUVRheinland®

17026608 001
Produkte
Products Page 82 of 85

Figure 79: Test figure of Radiated emissions inres  tricted bands, Mode A.3,
Horizontal, GFSK Modulation

@ ACCURATE TECHNOLOGY CO., LTD. Site: 966 chamber
AT c F1,Bldg,A Changyuan New Material Port Keyuan Rd, Tel:+86-0755-26503250

Science & Indusiry Park Nanshan Shenzhen,P R.China Fax:+86-0755-26503396
Job Mo pei #5384 Polarization: Horizontal
Standard: FCC Part 15 Band Edage (2 43G) Power Source:  AC 120VIG0Hz
Test itemn:  Radiation Test Date: 2012/07/01
Temp{ CyWHum.(%) 24 C/48% Time: 92959
EUT: Blurtooth Music Receiver Engineer Signature: PEI
Mode: TX 2480MHz Distance:  3m

Model: RF-BTR212
Manufacturer: Trans Electric Co_ Ltd.

MNote:

oo dBuvdim

i1

T

50

an

20

2402500 2500.0 MHz
Freq. Reading | Factor Result Limit  |Margin Height | Degree
No- | Hz) | (aBuvim)| (dB) | (dBuvim) |(aBuVim)| (dB) | P | fem) | (eeg) | Remrk
1 2483500 5626 -7.37 4889 5400 [ -511]| peak
2 2483500 4367 -7.37 36.30 5400 (1770 AVG
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Figure 80: Test figure of Radiated emissions inres  tricted bands, Mode A.3,
Vertical, GFSK Modulation

ACCURATE TECHNOLOGY CO., LTD.
F1.Bldg,A Changyuan New Material Port Keyuan Rd,

Site: 966 chamber
Tel+86-0755-26503290

Science & Industry Park Nanshan Shenzhen,P R.China Fax:+86-0755-26503296

Job Mo.. pei #5385 Polarization: Vertical
Standard: FCC Part 15 Band Edge (2.43G) Power Source: AC 120ViG0Hz
Testitem: Radiation Test Date: 2012/07/01
Temp.( CyHum (%) 24 C/48% Time: 9:37:50
EUT: Blurtooth Music Receiver Engineer Signature:  PEI
Mode: TX 2480MHz Distance: 3m
Model: RF-BTR212
Manufacturer. Trans Electric Co. Lid.
Note:

an.o dBuv/m

Jimit1:

an

7n

(1]

S0

4n

an

20

m

0o

2483500 25000 MHz

Freq. Reading | Factor Result Limit  [Margin Height | Degree

No- | MHhz) | (@Buvim)| (dB) | (dBuvim)|(aBuvim)| (aB) | D= | tem) | (deg) | Remark
1 2483500 5904 -T1.37 51.67 5400 | -233| peak
2 2483.500| 4737 -1.37 40.00 5400 |[-14.000 AVG
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Figure 81: Test figure of conducted emissions, mode A, line live
ACCURATE TECHNOLOGY CO.,LTD
CONDUCTED EMISSTION STANDARD FCC PART 15 B
EUT: Bluetooth Music Receiver M/N:RF-BTR212
Manufacturer: Trans Electric Co.,Ltd.
Operating Condition: A
Test Site: 1#shielding Room
Operator: PEL
Test Specification: L. 120V/60Hz
Comment : Mains port
Start of Test: 7/2/2012 / 10:22:05AM
SCAN TABLE: "V 150K-30MHz fin"
Short Description: _SUB_STD_VTERM2 1.70
Start Stop Step Detector Meas. iF Transducer
Frequency Frequency Width Time Bandw
150.0 kHz 30.0 MHz 0.8 % QuasiPeak 1.0 s 9 kHz NSLK8126 2008
Average
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MEASUREMENT RESULT: "PEI-0702-V02_fin"

7/2/2012 10:24AM
Frequency Level Transd Limit Margin Detector Line PE
MHz dBpv ds dBpv dB
0.440751 31.40 11.9 57 25.6 QP Ll GND
4.646054 29.60 11.5 56 26.4 QP L1 GND
5.407112 33.50 11.4 60 26.5 QP Ll GND
MEASUREMENT RESULT: "PEI-0702-V02_ fin2"
7/2/2012 10:24AM
Frequency Level Transd DILimit Margin Detector Line PE
MHz dBuv dB  dBuv de
0.444284 29.30 11.9 47 17.7 AV Ll GND
0.9241021 19.80 11.8 46 26.2 AV L1 GND
5.604912 22.50 11.4 S0 27.5 AV L1 GND
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Figure 82: Test figure of conducted emissions, mode A, line neutral

ACCURATE TECHNOLOGY CO.,LTD

CONDUCTED EMISSION STANDARD FCC PART 15 B

EUT:
Manufacturer:

Bluetooth Music Receiver M/N:RF-BTR212
Trans Electric Co.,Ltd.

Operating Condition: A

Test Site:
Operator:

Test Specification:
Comment :

Start of Test:

1#8hielding Room

PEI

N 120V/60Hz

Mains port

7/2/2012 / 10:19:01AM

SCAN TABLFE: "V 150K-30MHz fin"

Short Description:

SUB_STD_VTERM2 1.70

Start Stop Step " Detector Meas. IF Transducer
Frequency Frequency Width Time Bandw.
150.0 kHz 30.0 MHz 0.8 % QuasiPeak 1.0 s 9 kHz NSLK8126 2008
Average
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LIM FCC 15B V QP
LIM FCC 15B V AV

Voltage QP
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MEASUREMENT RESULT: "PEI-0702-V01_fin"

7/2/2012 10:20AM

Frequency Level Transd Limit Margin Detector Line PE
MHz dBuv dB dBuv dB
0.442514 30.90 11.9 57 26.1 QP N GND
4.913107 24.70 11.4 56 31.3 QP N GND
15.450119 31.50 11.2 &0 28.5 QP N GND

MEASUREMENT RESULT: “PEI-0702-V01_fin2"

7/2/2012 10:20RM

Frequency Level Transd Limit Margin Detector Line PE
MHz dBpv dB dBuv dB
0.442514 22.20 11.% 47 24.8 AV N GND
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